
Retail Price List - Fall 2024



MODEL ET-3  
Drawing No. 1051A Mechanical  

 

       Retail Price - Parts • Fall 2024

 
PART  DRAWING  CODE  

DESCRIPTION  
 

PRICE  
NO.  NO.  NO.   

1  1051 A  23102  Frame angle, left   $45.00  

1A  1051 A  23103  Support angle - control cabinet, right   $22.50 

1B  1051 A  23101  Support angle - control cabinet, left   $22.50 

1C  1051 A  14153  Reverse lever support bracket   $19.50  

1D  1051 A  23100  Frame angle, right   $45.00  

2  1051 A  26153  Shaft 5/8” x 9 ½” (1.59 cm x 24.2 cm)   $36.00  

4  1051 A  31114  Sprocket 410B9- 5/8” (1.59 cm) bore   $31.50  

4A  1051 A  31115  Sprocket 410B9- 5/8” (1.59 cm) bore Oilite bushing   $36.00  

4B  1051 A  26163  Sprocket spacer - 7/8’’ x 3/8’’ bore  $27.60  

5  1051 A  31130  Sprocket 410B23- 5/8” (1.59 cm) bore   $58.50  

6  1051 A  14152  Reversing lever arm   $69.00  

7  1051 A  11263  Cap screw, hex 3/8’’ x 1 1/2” (.94 cm x 3.8 cm)  $1.50  

8  1051 A  11252  Washer, flat 3/8’’ (.94 cm)   $0.90 

9  1051 A  11283  Nut NO.6 (not shown)   $1.20  

10  1051 A  24065  Roller chain # 65 (410) Lin. / ft.   $4.50  

10A  1051 A  24015  Connecting link # 65 (410)   $5.25  

11  1051 A  42402  Cover, control cabinet   $75.00  

11A  1051 A  42401  Base, control cabinet   $105.00  

12  1051 A  11269  Cap screw, hex ¼” x ½”  $0.60 

13  1051 A  11377  Lock washer ¼’’ (.63 cm)  $0.90 

13A  1051 A  11379  Washer, flat ¼’’ (.63 cm)  $1.20  

14  1051 A  11801  Oilite cam, grooved 5/8" - 24 x 3/8” (1.59 cm - 24 x 9.5 mm) wide   $28.50  

15  1051 A  28002  Flange bearing F-36Q - 13 5/8” (1.59 cm) hole  $25.50  

16  1051 A  26139  Cam shaft, threaded 5/8" x 11 - 24 (1.59 cm x 28 cm - 24)  $45.00  

17  1051 A  11801  Oilite cam, grooved 5/8" - 24 x 3/8” (1.59 cm - 24 x 9.5 mm) wide  $28.50  

18  1051 A  19045  "V" Belt 4L360   $23.70  

18A  1051 A  34101  "V" Belt pulley 905 9" x 5/8" (22.86 cm x 1.59 cm) bore  $45.00  

19  1051 A  11294  Wing nut, ¼” (.63 cm) - 20 nylon insert  $0.60 

19  1051 A  11099  Truss head bolt 10 - 32 x 3/8”    $3.30  

20  1051 A   Electric motor (see name plate for H.P. and voltage)   $  

21  1051 A  34202  "V" belt pulley MA15 1 ½” x 5/8" (3.75 cm x 1 .59 cm) bore   $37.50  

22  1051 A  20102  Reversing arm spring   $7.20  

23  1051 A  11203  Steel rod, threaded ¼’’ - 20 x 4 ½’’ (.63 cm - 20 x 11.25 cm)  $5.10  

24  1051 A  11295  Stove bolt ¼’’ - 20 x 2" (.63 cm - 20 x 5 cm)  $2.10  

26  1051 A  26117  Cam retainer plate   $22.50 

27  1051 A  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm)  $0.90 

28  1051 A  20111  Cam retainer plate springs   $2.10  

29  1051 A  11280  Nut ¼’’ (.63 cm) - 20 nylon insert  $0.60 

30  1051 A  11282  Nut, nylon insert No. 6 (not shown)   $0.60 

31  1051 A  11283  Nut No. 6 (not shown)   $0.60 

32  1051 A  11381  Lock washer No. 6 (not shown)   $0.60 

33  1051 A  11199  No. 6 Limit Switch 5pacer (not shown)   $0.90 

34  1051 A  11201  Machine bolt No. 6 x 2" (5 cm) (not shown)   $0.90 

   For Trolley Assembly and Parts List see Drawing No. 1058- 1058A and Page 13-14    

 

6  

 

 



MODEL ETH-A  
Drawing No. 1050 Mechanical  

 

 

        Retail Price - Parts • Fall 2024  

 
PART   CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

1  1050A  23102  Frame angle, left  $45.00 

1A  1050A  23103  Support angle - control cabinet, right  $22.50 

1B  1050A  23101  Support angle - control cabinet, left  $22.50 

1C  1050A  14153  Reverse lever support bracket  $19.50  

1D  1050A  23100  Frame angle, right  $45.00 

2  1050A  26154  Shaft 5/8’’ x 9 ½’’ long  $36.00  

3  1050A    $  

3A  1050A  28003  H-5peed flanged bearing 5/8’’ bore  $48.00  

4  1050A  31107  Sprocket 41B9- 5/8’’ (1 .59 cm) bore SS  $31.50  

4A  1050A  31109  Sprocket 4189- 5/8’’ (1.59 cm) bore Oilite bushing  $36.00  

4B  1050A  26163  Sprocket spacer – 7/8’’ x 3/8’’ bore  $27.60  

5  1050A  31104  Sprocket 41B23 - 5/8’’ (1.59 cm) bore KW / SS  $58.50  

6  1050A  14152  Reversing lever arm  $69.00  

7  1050A  11263  Cap screw, hex 3/8’’ x 1 ½’’ (.94 cm x 3.8 cm)  $1.50 

7A  1050A  11289  Nut, hex 3/8’’ (9.5 mm) - 16  $0.90 

8  1050A  11252  Washer, flat 3/8’’ (9.5 mm)  $1.20 

9  1050A  11289  Nut, hex 3/8’’ (9.5 mm) - 16  $  

10  1050A  24041  Roller chain # 41 Lin. / ft.  $0.90 

10A  1050A  24011  Connecting link # 41  $7.50  

11  1050A  42107  Control cabinet cover  $75.00  

11A  1050A  42401  Base, control cabinet  $105.00  

12  1050A  11269  Cap screw, hex ¼” x ½”  $0.60  

13  1050A  11377  Lock washer ¼’’ (.63 cm)  $0.90 

13A  1050A  11379  Washer, flat ¼’’ (.63 cm)  $0.60  

14  1050A  11811  Nut ¼’’ (.63 cm) - 20  $1.20 

15  1050A  28002  Flange bearing F-36Q-13 5/8” (1.59 cm) hole  $25.50  

16  1050A  26139  Cam shaft, threaded 5/8’’ x 11 - 24 (1.59 cm x 28 cm - 24)  $45.00 

17  1050A  11801  Oilite cam, grooved 5/8" - 24 X 3/8” (1.59 cm - 24 x 9.5 mm) wide  $28.50  

18  1050A  19030  "V" Belt 4L340  $23.70  

18A  1050A  34101  "V" Belt pulley 905 9" x 5/8" (22.86 cm x 1.59 cm) bore  $45.00 

19  1050A  11099  Truss head bolt 10 - 32 x 3/8’’   $0.60  

19A  1050A  11294  Wing nut, ¼” (.63 cm) - 20 nylon insert  $3.30  

20  1050A   Electric Motor (see name plate for H.P. and voltage)  $  

 21  1050A  34202  "V" belt pulley MA15 1 ½” x 5/8" (3.75 cm x 1 .59 cm) bore  $37.50  

22  1050A  20102  Reversing arm spring  $7.20  

23  1050A  11203  Steel rod, threaded ¼’’ - 20 x 4 ½’’ (.63 cm - 20 x 11.25 cm)  $5.10  

24  1050A  11295  Stove bolt ¼’’ - 20 x 2" (.63 cm - 20 x 5 cm)  $7.20  

25  1050A  43542  Bulb socket 250CB  $20.25  

26  1050A  26117  Cam retainer plate  $22.50 

27  1050A  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm)  $2.10  

28  1050A  20111  Cam retainer plate springs  $1.20 

29  1050A  11280  Nut ¼’’ (.63 cm) - 20 nylon insert  $0.60  

30  1050A  11282  Nut, nylon insert No. 6 (not shown)  $0.60  

31  1050A  11283  Nut No. 6 (not shown)  $0.60  

32  1050A  11381  Lock washer # 6 (not shown)  $0.60  

33  1050A  11199  No. 6 Limit switch spacer (not shown)  $0.60  

34  1050A  11201  Machine bolt No. 6 x 2" (5 cm) (not shown)  $0.90 

   For Trolley Assembly and Parts List see Drawing No. 1058 - 1058 A and Page 13-14   

 

 

5  
 



MODEL ETH  
Drawing No.1053A Mechanical  

 

       Retail Price - Parts • Fall 2024  

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

1  1053A  23104  Frame angle 27" (68.5 cm), left  $90.00  

1A  1053A  42208  "Z" Bracket, control cabinet support- front  $45.00  

1B  1053A  23105  "U" Bracket, control cabinet support - rear  $39.00  

1C  1053A  23106  Frame angle 27" (68.5 cm), right  $90.00  

2  1053A  28301  Bearing insert, pillow block ASPP - 205 1" (2.5 cm) bore  $58.50  

2A  1053A  42413  Pillow block bearing housing GP - 3 set  $25.50  

3  1053A  11269  Cap screw, hex ¼” x ½”  $0.60 

4  1053A  11377  Lock washer ¼” (.63 cm)  $0.60 

5  1053A  11811  Nut ¼’’ (.63 cm) - 20  $0.60 

6  1053A  31103  Sprocket 41B36 - 1" (2.5 cm) bore KW / SS  $90.00  

7  1053A  31128  Sprocket 41B12 - 1" (2.5 cm) bore KW / SS  $40.50  

7A  1053A  31118  Sprocket 41B12 - 5/8" (1.59 cm) bore KW / SS  $40.50  

8  1053A  24041  Roller chain # 41 Lin. 1Ft.  $7.50  

8A  1053A  24041  Roller chain # 41 Lin. 1Ft.  $7.50  

8B  1053A  24011  Connecting link # 41 (not shown)  $6.75  

9  1053A  12501  Clutch plate, aluminum 4" dia. x 1" (10 cm dia. x 2.5 cm) bore  $43.50  

10  1053A  12576  Clutch disc, fiber 4" dia. x 1" (10 cm dia. x 2.5 cm) bore  $22.50  

11  1053A  34102  "V" Belt pulley 905 9" x 1" (22.86 cm x 2.5 cm) bore  $75.00  

12  1053A  11251  Washer SAE 1" (2.5 cm) hole  $1.50  

13  1053A  20108  Clutch spring - 1 "  $22.50  

14  1053A  11251  Washer SAE 1" (2.5 cm) hole  $1.50  

15  1053A  11286  Nut, 1" (2.5 cm) - 8 castellated  $16.50  

16  1053A  19051  "V" Belt 5L370  $26.70  

17  1053A  34201  "V"Belt pulley MA20 5/8” (1.59 cm) bore  $43.50  

26  1053A  28002  Flange bearing F 360 - 13 3/8” (1.59 cm) hole  $25.50  

32  1053A  26155  Shaft 8 ½’’ x 1" (21.6 cm x 2.5 cm)  $45.00  

33  1053A  26156  Shaft 12 ½” x 1" (31.7 cm x 2.5 cm)  $60.00  

36  1053A  26140  Cam shaft, threaded 5/8” x 10 ¾” - 24 (1.59 cm x 27.3 cm- 24)  $45.00  

37  1053A  11801  Oilite cam, grooved 5/8” - 24 x 3/8” (1.59 cm- 24 x 9.5 mm) wide  $28.50  

38  1053A  11099  Truss head Boit 10 - 32 x 3/8” $0.60 

39  1053A  42402  Cover, control cabinet  $75.00  

39A  1053A  42401  Base, control cabinet  $105.00  

40  1053A   Electric motor (see name plate for H.P. and voltage)   

41  1053A  26117  Cam retainer plate  $22.50  

42  1053A  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90  

43  1053A  20111  Cam retainer plate springs  $2.10  

44  1053A  11280  Nut ¼’’ (.63 cm) - 20 nylon insert $1.20  

45  1053A  11282  Nut, nylon insert No. 6 (not shown)  $0.60 

46  1053A  11283  Nut No. 6 (not shown)  $0.60 

47  1053A  11381  Lock washer # 6 (not shown)  $0,90  

48  1053A  11199  NO.6 Limit Switch Spacer (not shown)  $0.90  

49  1053A  11201  Machine bolt No. 6 x 2" (5 cm) (not shown)  $0.90  

50  1053A  11801  Oilite cam, grooved 5/8" - 24 X 3/8” (1.59 cm - 24 x 9.5 mm) wide $28.50  

51  1053A  50095  Slow speed reduction drive  $255.00  

52  1053A  50690  Clutch assembly  $270.00  

  31380  Shaft coupling 5" x 1"  $75.00  

   For Trolley Assembly and Parts List see Drawing No. 1058- 1058A and Pages 13-14   

   -   

 

8  

 

DOORLEC  
CORPORATION  

 

 

 
 



MODEL ETB-3  
Drawing No. 1052 A Mechanical  

 

       Retail Price - Parts • Fall 2024  

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

1  1052 A  23102  Frame angle, left  $45.00  

1A  1052A  23103  Support angle - control cabinet, right  $22.50  

1B  1052A  23101  Support angle - control cabinet, left  $22.50  

1C  1052A  14153  Reverse lever support bracket  $19.50  

1D  1052A  23100  Frame angle, right  $45.00  

2  1052A  26153  Shaft 5/8” x 9 ½” (1.59 cm x 24.2 cm) $36.00  

4  1052A  31114  Sprocket 410B9- 5/8” (1.59 cm) bore $31.50  

4A  1052A  31115  Sprocket 410B9- 5/8” (1.59 cm) bore Oilite bushing $36.00  

4B  1052A  26163  Sprocket spacer - 7/8’’ x 3/8’’ bore $27.60  

5  1052A  31130  Sprocket 410B23- 5/8” (1.59 cm) bore $58.50  

6  1052A  14152  Reversing lever arm  $69.00  

7  1052A  11263  Cap screw, hex 3/8’’ x 1 ½’’ (.94 cm x 3.8 cm) $1.50  

8  1052 A  11252  Washer, flat 3/8’’ (.94 cm) $0.90  

9  1052A  11289  Nut, hex 3/8’’ (9.5 mm) - 16  $1.20  

10  1052A  24065  Roller chain # 65 (410) Lin. / ft. $4.50  

10A  1052A  24015  Connecting link # 65 (410) (not shown)  $5.25  

11  1052A  42402  Cover, control cabinet  $75.00  

11A  1052A  42401  Base, control cabinet  $105.0
0  12  1052A  11270  Cap screw, hex ¼” x 1” $0.60  

13  1052 A  11377  Lock washer ¼’’ (.63 cm) $0.90  

BA  1052A  11379  Washer, flat ¼’’ (.63 cm) $1.20  

14  1052A  11801  Oilite cam, grooved 5/8" - 24 x 3/8” (1.59 cm - 24 x 9.5 mm) wide $28.50  

15  1052A  28002  Flange bearing F-360-13 5/8’’ (1.59 cm) hole  $25.50  

16  1052A  26139  Cam shaft, threaded 5/8" x 11 - 24 (1.59 cm x 28 cm - 24) $45.00  

17  1052A  11801  Oilite cam, grooved 5/8" - 24 x 3/8” (1.59 cm - 24 x 9.5 mm) wide $28.50  

18  1052A  19045  "V" Belt 4L360  $23.70  

18A  1052A  34101  "V" Belt pulley 905 9" x 5/8"" (22.86 cm x 1.59 cm) bore  $45.00  

19  1052 A  11099  Truss head bolt 10 - 32 X 3/8”   $3.30  

19A  1052A  11294  Wing nut, ¼” (.63 cm) - 20 nylon insert $0.60  

20  1052A   Electric motor (see name plate for H.P. and voltage) $  

21  1052A  34202  "V" belt pulley MA15 1 ½” x 5/8" (3.75 cm x 1 .59 cm) bore $37.50  

22  1052A  20102  Reversing arm spring  $7.20  

23  1052A  11203  Steel rod, threaded 1/4” - 20 x 4 ½” (.63 cm - 20 x 11.25 cm) $5.10  

24  1052A  11295  Stove bolt ¼” - 20 x 2" (.63 cm - 20 x 5 cm) $2.10  

26  1052 A  26117  Cam retainer plate  $22.50  

27  1052A  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90  

28  1052A  20111  Cam retainer plate springs  $2.10  

29  1052A  11280  Nut ¼" (.63 cm) - 20 nylon insert $1.20  

30  1052A  30010  Cover, solenoid switch  $45.00  

30A  1052A  11231  Stove bolt ¼” - 20 x 3 ½” (.63 cm - 20 x 8.75 cm)  $3.30  

31  1052A  14213  Brake plate  $67.50  

31A  1052A  11335  Round head screw # 10 - 24 x 3/8”  $0.60  

32  1052A  14211  Solenoid-brake lever, upper  $22.50  

32A  1052A  11198  Truss head Bolt ¼” - 20 x 3 3/4” (.63 cm - 20 x 1.9 cm)  $1.20  

32B  1052A  11811  Nut ¼" (.63 cm) - 20  $0.60  

33A  1052 A  12561  Brake drum 4" (10 cm) dia.  $43.50  

33  1052A  12562  Brake shoe, lower  $37.50  

34  1052A  12563  Brake shoe, upper  $37.50  

35  1052A  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90  

36  1052A  11376  Cap screw ¼” - 20 x ¾”' (.63 cm - 20 x 1.9 cm)  $0.90  

37  1052A  11202  Cap screw ¼" - 20 x 4" (.63 cm - 20 x 10 cm) long  $8.10  

37A  1052A  20001  Brake spring  $14.40  

38  1052A  11282  Nut, nylon insert No. 6 (not shown)  $0.60  

39  1052A  11283  Nut NO.6 (not shown)  $0.60  

40  1052A  11361  Lock washer No. 10 (not shown)  $1.20  

41  1052A  11199  No. 6 Limit Switch Spacer (not shown)  $0.90  

42  1052A  11201  Machine bolt No. 6 x 2" (5 cm) (not shown)  $0.90  

   For Trolley Assembly and Parts List see Drawing No. 1058- 1058A and Pages 13-14   
 

  
 

7  

 



MODEL LJ  
Drawing No. 1055A Mechanical  

 

       Retail Price - Parts • Fall 2024

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
 PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.   NO.  NO.  NO.  

1  1055A  11287  Nut, 5/8" (1.59 cm) castellated  $12.00   38  1055A  11291  Nut, hex 10- 24  $0.60 

2  1055A  20103  Clutch spring  $18.00   39  1055A  11280  Nut ¼’’ (.63 cm) - 20 nylon insert $1.20 

3  1055A  12502  Clutch plate, aluminum 4" dia. x 5/8"    40  1055A  14213  Brake plate  $67.50  

   (10 cm dia. x 1.59 cm) bore  $43.50   41  1055A  11291  Nut, hex 10- 24  $0.60 

4  1055A  12575  Clutch disc, fiber 4" dia. x 5/8"   43  1055A  11838  Roller nylotron disconnect arm  $10.50  

   (10 cm dia. x 1.59 cm) bore  $22.50   45  1055A  14211  Solenoid-brake lever, upper  $22.50  

5  1055A  34104  "V" Belt pulley 7057" x 5/8"   46  1055A  11198  Truss head Bolt ¼” - 20 x ¾”  

   (17.78 cm x 1.59 cm) bore  $66.00      (.63 cm- 20 x 1.9 cm)  $1.20 

6  1055A  34202  "V" Belt pulley MA15 1 ½" x 5/8"    47  1055A  11801  Oilite cam, grooved 5/8" - 24x 3/8"   

   (3. 75 cm x 1.59 cm) bore  $43.50      (1.59 cm - 24 x 9.5 mm) wide  $28.50  

7  1055A  19045  "V" Belt 4L360  $23.70   48  1055A  26140  Cam shaft, threaded 5/8"x 10 ¾" -24   

8  1055A  11261  Cap screw, hex ¼” x 1 ½”       (1.59 cm x 27.3 cm -24)  $45.00  

   (.63 cm x 3.8 cm)  $0.90  49  1055A  30010  Cover, solenoid switch  $45.00  

9  1055A  11202  Cap screw ¼’’ - 20 x 4"   50  1055A  26117  Cam retainer plate  $22.50  

   (.63 cm- 20 x 10 cm) long  $8.10   51  1055A  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90 

10  1055A  20001  Brake spring  $14.40   52  1055A  20111  Cam retainer plate springs  $2.10  

11  1055A  12563  Brake shoe, upper  $37.50   53  1055A  11280  Nut ¼’’ (.63 cm) - 20 nylon insert $1.20 

12  1055A  11270  Cap screw, hex ¼” x 1” $0.90  54  1055A  11282  Nut, nylon insert No. 6 (not shown)  $1.20 

12A  1055A  11280  Nut ¼’’ (.63 cm) - 20 nylon insert $1.20  55  1055A  11283  Nut No. 6 (not shown)  $0.60 

13  1055A  12562  Brake shoe, lower  $37.50   56  1055A  11361  Lock washer # 10 (not shown)  $0.60 

14  1055A  12561  Brake drum 4" (10 cm) dia  $43.50   57  1055A  11199  No.6 Limit switch spacer (not shown)  $0.90 

15  1055A  28204  Flange bearing F-360-15 1” (2.5 cm) bore  $28.50   58  1055A  11201  Machine bolt No. 6 x 2" (5 cm) (not shown)  $0.90 

16  1055A  28002  Flange bearing F 360 - 13 3/8” (1.59 cm) hole $25.50   59  1055A  20115  Disconnect arm spring w/bolt and nuts  $20.25  

17  1055A  14318  Unit chassis  $375.00   60  1055A  50680  Clutch assembly  $315.00  

18  1055A  11811  Nut ¼’’ (.63 cm) - 20 $0.60    11802  Limit Cam coarse tread 5/8" - 18  $28.50  

19  1055A  11377  Lock washer ¼’’ (.63 cm)  $0.60    11091  Nut 5/8" fine thread  $6.30  

20  1055A  11376  Cap screw ¼’’ - 20 x ¾”        

   (.63 cm - 20 x 1.9 cm)  $0.90       

21  1055A  14299  Bracket, disconnect arm  $18.75        

22  1055A  14219  Disconnect arm  $58.50        

23  1055A  26180  Shaft collar 5/8" (1.59 cm) bore  $10.50        

24  1055A  31107  Sprocket 41B9 - 5/8" (1.59 cm) bore SS  $31.50        

25  1055A  26124  Shaft threaded 5/8" - 18 x 11 ¾”        

   (1.59 cm -18 x 29 .9 cm)  $78.00        

2SA  1055A  15591  "C" clip 5/8" (1.59 cm)  $1.50        

26  1055A  31343  Sprocket 41B23 - 5/8" (1.59 cm) bore 2 - holes  $69.00        

26A  1055A  31105  Sprocket 41B23 - 1" (2.5 cm) - bore KW / SS  $69.00        

27  1055A  12123  Coupling 1 3/4" x 5/8" (4.38 cm x 1.59 cm)         

   bore 4 pins  $78.00        

28  1055A  20104  Coupling spring - 5/8" (1.59 cm)  $14.40        

29  1055A  26080  Shaft collar - 1" (2.5 cm) hole  $13.50        

31  1055A  26151  Shaft 12" x 1" dia. (30.48 cm x 2.5 cm)         

   keyway  $90.00        

32  1055A  26253  Shaft 9 3/4" x 5/8" (24.76 cm x 1.59 cm) dia.         

   keyway  $55.50        

33  1055A  24041  Roller chain # 41 Lin. / ft.  $7.50        

33A  1055A  24011  Connecting link # 41 (not shown)  $6.75        

34  1055A  42402  Cover, control cabinet  $75.00        

34A  1055A  42401  Base, control cabinet  $105.00        

35  1055A  11099  Truss head Bolt 10 - 32 x 3/8"  $0.60       

36  1055A   Electric motor         

   (see name plate for H.P. and voltage)  $        

37  1055A  11231  Stove bolt ¼’’ - 20 x 3 ½”        

   (.63 cm - 20 x 8.75 cm)  $8.10        

           

           

           

           

           

10 



MODEL ETBH  
Drawing No.1054A Mechanical  

 
PART  DRAWING  CODE  

     PRICE 
NO.  NO.  NO.  

1  1054A  23104  Frame angle 27" (68.5 cm), left  $90.00 

1A  1054A  42208  "Z" Bracket, control cabinet support - front  $45.00 

1B  1054A  23105  "U" Bracket, control cabinet support - rear  $39.00  

1C  1054A  23106  Frame angle 27" (68.5 cm). right  $90.00 

2  1054A  28301  Bearing insert, pillow block ASPP - 205   

   1" (2.5 cm) bore  $58.50  

2A  1054A  42413  Pillow block bearing housing GP- 3 set  $25.50  

3  1054A  11270  Cap screw, ¼" x 1"   $0.60 

4  1054A  11377  Lock washer ¼” (.63 cm) $0.60 

5  1054A  11811  Nut ¼’’ (.63 cm) - 20 $0.60 

6  1054A  31103  Sprocket 41B36 - 1" (2.5 cm) bore KW / SS $90.00 

7  1054A  31117  Sprocket 41B12 - 1" (2.5 cm) bore KW / SS $40.50  

7A  1054A  31118  Sprocket 41B12- 5/8" (1.59 cm) bore KW/SS $40.50  

8  1054A  24041  Roller chain # 41 Lin. / ft.  $7.50 

8A  1054A  24041  Roller chain # 41 Lin. / ft.  $7.50 

8B  1054A  24011  Connecting link # 41 (not shown)  $6.75 

8C  1054A  24011  Connecting link # 41 (not shown)  $6.75 

8D  1054A  24011  Connecting link # 41 (not shown)  $6.75 

9  1054A  12501  Clutch plate, aluminum 4" dia. x 1"   

   (10 cm dia. x 2.5 cm) bore  $43.50  

10  1054A  12576  Clutch disc, fiber 4" dia, x 1"  

   (10 cm dia. x 2.5 cm) bore  $22.50  

11  1054A  34102  "V" Belt pulley 905 9" x 1"  

   (22.86 cm x 2.5 cm) bore  $75.00  

12  1054A  11251  Washer SAE 1" (2.5 cm) hole  $1.50  

13  1054A  20108  Clutch spring - 1 "  $22.50  

14  1054A  11251  Washer SAE 1" (2.5 cm) hole $1.50  

15  1054A  11286  Nut, 1" (2.5 cm) - 8 castellated  $16.50  

16  1054A  19051  "V" Belt 5L370  $26.70  

17  1054A  34201  "V"Belt pulley MA20 5/8” (1.59 cm) bore $43.50  

18  1054A  11202  Cap screw ¼’’ - 20 x 4"  

   (.63 cm- 20 x 10 cm) long  $8.10  

19  1054A  20001  Brake spring  $14.40  

20  1054A  12561  Brake drum 4" (10 cm) dia.  $43.50  

21  1054A  11270  Cap screw, hex ¼” x 1” $0.60 

22  1054A  11280  Nut ¼’’ (.63 cm) - 20 nylon insert $1.20 

23  1054A  12563  Brake shoe, upper  $37.50  

24  1054A  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90  

25  1054A  12562  Brake shoe, lower  $37.50  

26  1054A  28002  Flange bearing F 360-13 3/8” (1.59 cm) hole $25.50  

32  1054A  26155  Shaft 8 ½” x 1" (21.6 cm x 2.5 cm) $45.00 

33  1054A  26156  Shaft 12 ½” x 1" (31.7 cm x 2.5 cm) $60.00  

36  1054A  26140  Cam shaft, threaded 5/8” x 10 ¾” - 24  

   (1.59 cm x 27.3 cm - 24)  $45.00 

37  1054A  11801  Oilite cam, grooved 5/8” - 24 x 3/8”  

   (1.59 cm - 24 x 9.5 mm) wide  $28.50  

38  1054A  11099  Truss head Boit 10 - 32 x 3/8” $0.60 

39  1054A  42402  Cover, control cabinet  $75.00  

39A  1054A  42401  Base, control cabinet  $105.00  

40  1054A   Electric motor   

   (see name plate for H.P. and voltage)  $  

41  1054A  11832  Spacers, hex (when used)  $2.10  

42  1054A  11280  Nut ¼’’ (.63 cm) - 20 nylon insert $1.20 

46  1054A  14211  Solenoid-brake levers, upper'  $22.50  

  

   

 

                   Retail Price - Parts • Fall 2024  

 
PART  DRAWING  CODE  

    PRICE 
NO.  NO.  NO.  

47  1054A  11198  Truss head Bolt ¼” - 20 x ¾”   

   (.63 cm - 20 x 1 .9 cm)  $1.20 

48  1054A  11290  Nut hex 8 - 32  $0.60 

49  1054A  14213  Brake plate  $67.50  

50  1054A  11231  Stove bolt 1/4" - 20 x 3 ½”   

   (.63 cm - 20 x 8.75 cm)  $3.30  

51  1054A  30010  Cover, solenoid switch  $45.00 

52  1054A  26117  Cam retainer plate  $22.50  

53  1054A  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm)  $0.90  

54  1054A  20111  Cam retainer plate springs  $2.10  

55  1054A  11280  Nut ¼’’ (.63 cm) - 20 nylon insert $1.20 

56  1054A  11282  Nut, nylon insert No. 6 (not shown)  $0.60 

57  1054A  11283  Nut No. 6 (not shown)  $0.60  

58  1054A  11381  Lock washer # 6 (not shown)  $0.60 

59  1054A  11199  NO.6 Limit Switch Spacer (not shown)  $0.60 

60  1054A  11201  Machine bolt No. 6 x 2" (5 cm) (not shown)  $0.60 

61  1054A  11091  Nut, fine 5/8” - 24 for cam shaft (1.59 cm)   

   (not shown)  $6.30  

62  1054A  50095  Slow speed reduction drive  $255.00  

63  1054A  50690  Clutch assembly  $270.00  

  31380  Shaft coupling 5" x 1 "  $75.00  

For Trolley Assembly and Parts List see Drawing No. 1058 - 1058A  

and Pages 13-14  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

9  

 



MODEL LJH  
Drawing No. 1056 A Mechanical  

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

1  1056A  11287  Nut, 5/8" (1.59 cm) castellated $12.00  

2  1056A  20103  Clutch spring  $18.00  

3  1056A  12502  Clutch plate, aluminum 4" dia. x 5/8"  

   (10 cm dia. x 1.59 cm) bore  $43.50  

4  1056A  12575  Clutch disc, fiber 4" dia. x 5/8"  

   (10 cm dia. x 1.59 cm) bore  $22.50  

5  1056A  34104  "V" Belt pulley 7057" x 5/8"  

   (17.78 cm x 1.59 cm) bore  $66.00  

6  1056A  34202  "V" Belt pulley MA15 1 ½" x 5/8"  

   (3.75 cm x 1.59 cm) bore  $43.50  

7  1056A  19045  "V" Belt 4L360  $23.70  

8  1056A  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm)  $0.90 

9  1056A  11202  Cap screw 1/4" - 20 x 4" (.63 cm -20 x 10 cm)   

   long  $8.10  

10  1056A  20001  Brake spring  $14.40  

11  1056A  12563  Brake shoe, upper  $37.50  

12  1056A  11270  Cap screw, hex ¼” x 1” $0.90 

12A  1056A  11280  Nut ¼’’ (.63 cm) - 20 nylon insert $1.20  

13  1056A  12562  Brake shoe, lower  $37.50  

14  1056A  12561  Brake drum 4" (10 cm) dia.  $43.50  

15  1056A  28204  Flange bearing F-360-15 1” (2.5 cm) bore $28.50  

16  1056A  28002  Flange bearing F 360-13 3/8” (1.59 cm) hole $25.50  

17  1056A  14318  Unit chassis  $375.00  

18  1056A  11811  Nut  ¼’’ (.63 cm) - 20  $0.60 

19  1056A  11377  Lock washer ¼’’ (.63 cm)   

   (.63 cm -20 x 1.9 cm)  $0.60 

21  1056A  4299  Bracket, disconnect arm  $18.75  

22  1056A  14219  Disconnect arm  $58.50  

23  1056A  26180  Shaft collar 5/8" (1.59 cm) bore $10.50  

24  1056A  31107  Sprocket 41B9 5/8" (1.59 cm) bore 55  $31.50  

24A  1056A  31105  Sprocket 41B23 - 1" (2.5 cm) - bore KW / SS $69.00  

25  1056A  26124  Shaft threaded 5/8" - 18 x 11 ¾”   

   (1.59 cm -18 x 29.9 cm)  $78.00  

26  1056A  31343  Sprocket 41B23 - 5/8" (1.59 cm) bore 2-holes $69.00  

26A  1056A  31105  Sprocket 41B23 - 1" (2.5 cm) - bore KW / SS $69.00  

27  1056A  12123  Coupling 1 3/4" x 5/8" (4.38 cm x 1.59 cm)  

   bore 4 pins  $78.00  

28  1056A  20104  Coupling spring - 5/8" (1.59 cm) $14.40  

29  1056A  26080  Shaft collar - 1" (2.5 cm) hole  $13.50  

30  1056A  12512  Pocket wheel 5/8" Oilite  $108.00  

31  1056A  26151  Shaft 12" x 1" dia. (30.48 cm x 2.5 cm)  

   keyway  $90.00  

32  1056A  26253  Shaft 9 3/4" x 5/8" (24.76 cm x 1.59 cm) dia.  

   keywayed  $55.50  

33  1056A  24041  Roller chain # 41 Lin. / ft.  $7.50  

33A  1056A  24011  Connecting link # 41  $6.75  

34  1056A  42402  Cover, control cabinet  $75.00  

34A  1056A  42401  Base, control cabinet  $105.00  

35  1056A  11099  Truss head Bolt 10 - 32 x 3/8" $0.60 

36  1056A   Electric motor   

   (See name plate for H.P. and voltage)  $  

37  1056A  11231  Stove bolt ¼’’ - 20 x 3 ½”  

   (.63 cm -20 x 8.75 cm)  $8.10  

38  1056A  11291  Nut, hex 10- 24  $0.60 

  

   

 

                   Retail Price - Parts • Fall 2024 

 
 PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

39  1056A  11280  Nut ¼’’ (.63 cm) - 20 nylon insert $1.20  

40  1056A  14213  Brake plate  $67.50  

41  1056A  11291  Nut, hex 10 - 24  $0.60 

43  1056A  11838  Roller nylotron disconnect arm  $10.50  

45  1056A  14211  Solenoid-brake lever. Upper  $22.50  

46  1056A  11198  Truss head Bolt ¼” - 20 x ¾”  

   (.63 cm - 20 x 1.9 cm)  $0.90 

47  1056A  11801  Oilite cam, grooved 5/8" - 24x 3/8"  

   (1.59 cm x 24 x 9.5 mm) wide  $28.50  

48  1056A  26140  Cam shaft, threaded 5/8" x 10 ¾" - 24  

   (1.59 cm x 27.3 cm -24)  $45.00  

49  1056A  30010  Cover, solenoid switch  $45.00  

50  1056A  26117  Cam retainer plate  $22.50  

51  1056A  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90 

52  1056A  20111  Cam retainer plate springs  $2.10  

53  1056A  11280  Nut ¼’’ (.63 cm) - 20 nylon insert $1.20  

54  1056A  11282  Nut, nylon insert No. 6 (not shown)  $1.20  

55  1056A  11283  Nut No. 6 (not shown)  $0.60 

56  1056A  11361  Lock washer # 10 (not shown)  $0.60 

57  1056A  11199  No. 6 Limit switch spacer (not shown)  $0.90 

58  1056A  1201  Machine bolt No. 6 x 2" (5 cm) (not shown) $0.90 

59  1056A  20115  Disconnect arm spring w/bolt and nuts  $20.25  

60  1056A  50680  Clutch assembly  $315.00  

  11802  Limit Cam coarse tread 5/8" - 18 $28.50  

  11091  Nut 5/8" fine thread $6.30  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

11  

,  
 



TROLLEY  
Drawing No. 1058 Mechanical  

 

    Retail Price List - Parts • Fall 2024  

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

1  1058   Operator Head (for reference only)  $  

2  1058  23000·  Trolley angles-Iength required: door height + 2' 6" (75 cm) Lin. / ft.  $7.50  

3  1058  24015  Connecting link # 65 (410)  $5.25  

3A  1058  24011  Connecting link # 41  $6.75  

4  1058  11697  Rod, threaded 3/8" -16 x 3 3/4" (.94 cm -16 x 9.38 cm)  $15.00  

5  1058  11289  Nut, hex 3/8" (9.5 mm) -16  $0.90  

6  1058  11253  Lock washer 3/8" (.94 cm)  $1.20  

7  1058  11536  Eye bolt 3/8" x 2 1/2" (.94 cm x 6.4 cm)  $7.50  

8  1058  50210  Spreader assembly, roller chain  $60.00  

9  1058  11696  Stud, threaded 3/8" - 16 x 7" (9.5 mm -16 x 178 mm)  $13.50  

10  1058  26180  Shaft collar 5/8" (1.59 cm) bore  $10.50  

11  1058  28412  Flange bearing 5/8" (1.59 cm) bore Oilite bushing  $25.50  

12A  1058  31115  Sprocket 410B9- 5/8" (1.59 cm) bore Oilite bushing  $31.50  

12B  1058  31127  Sprocket 41B12 - 5/8" (1.59 cm) bore Oilite  $40.50  

13  1058  26161  Tubing, mechanical 5 3/4" x 5/8" x 11 ga. (14.7 cm x 1.59 cm x 11 ga.)  $37.50  

14  1058  11363  Nut, hex 5/16" - 18  $0.90  

15  1058  11378  Lock washer 5/16" (8 mm)  $2.10  

16  1058  11268  Cap screw, hex 5/16" x 1 "  $0.90  

17  1058  12121  Carriage, cast iron  $75.00  

18  1058  11264  Cap screw, hex 3/8" x 2 3/4" (.94 cm x 7 cm)  $2.10  

26  1058  11003  Screw N.6- 32 x 3/4" (No. 6- 32 x 19.50 mm)  $0.90  

27  1058  11282  Nut, nylon insert No. 6 (not shown)  $0.60  

28  1058  14021  Side Release Channel  $25.50  

29  1058  11002  Screw NO.6· 32 x ½’’ (No. 6- 32 x 13 mm)  $0.90  

30  1058  11003  Screw No. 6 - 32 x ¾’’ (No. 6 - 32 x 19.50 mm)  $0.90  

31  1058  11264  Cap screw, hex 3/8" x 2 ¾’’ (.94 cm x 7 cm) $2.10  

32  1058  11268  Cap screw, hex 5/16" x 1"  $0.90  

37  1058   Carriage Bolt ¼" x 20 x 2 1/4" (6.3 mm - 20 x 57 mm) - Not supplied by us  $  

39  1058  14133  Door arm, straight  $45.00  

40  1058  14130  Door arm, curved  $51.00  

41  1058  11811  Nut 1/4" (.63 cm) - 20  $0.60  

42  1058  12570  Door bracket, aluminum  $21.00  

43  1058  11264  Cap screw, hex 3/8" x 2 ¾’’ (.94 cm x 7 cm) $2.10  

44  1058  24300  Sash chain (disconnect)  $13.50  

45  1058  14220  Trolley wall mount bracket  $10.50  

46A  1058  24065  Roller chain # 65 (410) Lin. / ft.  $4.50  

46B  1058  24041  Roller chain # 41 Lin./ ft.  $7.50  

47  1058  20101  Spring arm release  $25.50  
 

 
 

 

13  

 



MODEL EHJ  
Drawing No. 1057 A Mechanical  
 
PART  DRAWING  CODE  

DESCRIPTION  PRICE 
NO.  NO.  NO.  

1  1057 A  14407  Leg, front right  $45.00  

1A  1057 A  14404  Leg, front left  $45.00  

1B  1057 A  23104  Frame angle 27" (68.5 cm), left  $105.00  

1C  1057 A  23106  Frame angle 27" (68.5 cm), right  $105.00  

1D  1057 A  42208  ''Z'' Bracket, control cabinet support- front  $42.00  

1E  1057 A  23105  "U" Bracket, control cabinet support - rear  $39.00  

1F  1057 A  14408  Leg, rear left  $36.00  

1G  1057 A  14403  Leg, rear right  $36.00  

1H  1057 A  14216  Frame Front Brace EHJ  $25.50  

2  1057 A  28301  Bearing insert, pillow block ASPP - 205   

   1" (2.5 cm) bore  $58.50  

2A  1057 A  42413  Pillow block bearing housing GP- 3 set  $25.50  

3  1057 A  11269  Cap screw, hex ¼” x ½” $0.60 

4  1057 A  11379  Washer. flat ¼’’ (.63 cm)  $0.60 

5  1057 A  11811  Nut ¼’’ (.63 cm) - 20  $0.60 

6  1057 A  31103  Sprocket 41B36 - 1" (2.5 cm) bore KW / SS  $90.00  

7  1057 A  31117  Sprocket 41B12 - 1" (2.5 cm) bore KW / SS  $40.50  

7A  1057 A  31118  Sprocket 41B12 - 5/8" (1.59 cm) bore KW / SS  $40.50  

8  1057 A  24041  Roller chain # 41 Lin. / ft.  $7.50  

8A  1057 A  24011  Connecting link # 41 (not shown)  $6.75  

9  1057 A  12501  Clutch plate, aluminum 4" dia. x 1"   

   10 cm dia. x 2.5 cm) bore  $43.50  

10  1057 A  12576  Clutch disc. Fiber 4" dia. x 1"   

   (10 cm dia. x 2.5 cm) bore  $22.50  

11  1057 A  34103  "V" Belt pulley 805 8" x 1"   

   (20.3 cm x 2.5 cm) bore  $69.00  

12  1057 A  11251  Washer SAE 1" (2.5 cm) hole  $1.50  

13  1057 A  20108  Clutch spring - 1"  $22.50  

14  1057 A  11251  Washer SAE 1" (2 .5 cm) ho le  $1.50  

15  1057 A  11286  Nut, 1" (2.5 cm) - 8 castellated  $16.50  

16  1057 A  19052  "V" Belt 5L350  $26.70  

17  1057 A  34201  "V" Belt pulley MA20 5/8" (1.59 cm) bore  $43.50  

18  1057 A  11202  Cap screw ¼’’ - 20 x 4"  

   (.63 cm- 20 x 10 cm) long  $8.10  

19  1057 A  20001  Brake spring  $14.40  

20  1057 A  12561  Brake drum 4" (10 cm) dia.  $43.50  

21  1057 A  11774  Cap screw ¼’’- 20 x 1" (.63 cm - 20 x 2.5 cm)   

   (not shown)  $0.60 

22  1057 A  11280  Nut ¼’’ (.63 cm) - 20 nylon insert $1.20  

23  1057 A  12562  Brake shoe, lower  $37.50  

24  1057 A  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $1.20  

25  1057 A  12563  Brake shoe, upper  $37.50  

26  1057 A  28002  Flange bearing F-360-13 5/8" (1.59 cm) hole  $25.50  

27  1057 A  14122  Hoist disconnect arm  $75.00  

28  1057 A  11252  Washer, flat 3/8" (.94 cm)  $0.60 

29  1057 A  11264  Cap screw, hex 3/8" x 2 ¾’’ (.94 cm x 7 cm)  $2.10  

30  1057 A  28103  Pillow block bearing cast iron 1"  

   (2.5 cm) hole  $90.00  

31  1057 A  26110  Shaft, steel 16" x 1" (40 cm x 2.5 cm) dia.   

   keyway  $105.00  

32  1057 A  26155  Shaft 8 ½" x 1" (21.6 cm x 2.5 cm)  $45.00  

33  1057 A  26125  Shaft threaded 17 3/4" x 1" (44.38 x 2.5 cm)  $120.00  

34  1057 A  28504  Chain guard 1"  $48.00  

35  1057 A  12513  Pocket wheel 1" Oilite  $108.00  

12  

 

               Retail Price List - Parts • Fall 2024 

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

36  1057 A  26140  Cam shaft, threaded 5/8" x 10 ¾" -24  

   (1.59 cm x 27.3 cm - 24)  $45.00  

37  1057 A  11801  Oilite cam, grooved 5/8"- 24 x 3/8"   

   (1.59 cm- 24 x 9.5 cm) wide  $28.50  

38  1057 A  11099  Truss head Bolt 10 - 32 x 3/8"   $0.60 

39  1057 A  42402  Cover, control cabinet  $75.00  

39A  1057 A  42401  Base. Control cabinet  $105.00  

40  1057 A   Electric motor   

   (see name plate for H.P. and voltage)  $  

41  1057 A  11832  Spacers. Hex (when used)  $2.10  

42  1057 A  11280  Nut ¼’’ (.63 cm) - 20 nylon insert $1.20  

43  1057 A  11198  Truss head Bolt ¼” - 20 x ¾”  

   (.63 cm - 20 x 1.9 cm)  $0.60 

44  1057 A  14212  Solenoid-brake lever, lower  $22.50  

45  1057 A  11280  Nut 1/4" (.63 cm) - 20 nylon insert $2.10  

46  1057 A  14211  Solenoid-brake lever, upper  $22.50  

47  1057 A  11198  Truss head Bolt ¼” - 20 x ¾”  

   (.63 cm- 20 x 1.9 cm)  $0.60 

48  1057 A  11290  Nut, hex 8 - 32  $0.60 

49  1057 A  30010  Cover, solenoid switch  $45.00  

50  1057 A  11231  Stove bolts ¼’’ - 20 x 3 1/2"'   

   (.63 cm : 20 x 8.75 cm)  $3.30  

51  1057 A  14213  Brake plate  $67.50  

52  1057 A  26117  Cam retainer plate  $22.50  

53  1057 A  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm)  $0.60 

54  1057 A  20111  Cam retainer plate springs  $2.10  

55  1057 A  11280  Nut ¼’’ (.63 cm) - 20 nylon insert $1.20  

56  1057 A  11282  Nut, nylon insert No. 6 (not shown)  $1.20  

57  1057 A  11283  Nut No. 6 (not shown)  $0.90  

58  1057 A  11361  Lock washer # 10 (not shown)  $0.60 

59  1057 A  11199  No. 6 Limit Switch Spacer (not shown)  $2.10  

60  1057 A  11201  Machine bolt No. 6 x 2" (5 cm) (not shown)  $1.20  

61  1057 A  20109  Hoist spring EHJ  $15.00  

62  1057 A  12122  Pocket wheel coupling  $31.50  

63  1057 A  11091  Nut, fine 5/8" - 24 for cam shaft (1.59 cm)   

   (not shown)  $7.50  

64  1057 A  26080  Shaft coller- 1" (2.5 cm) hole  $13.50  

65  1057 A  11251  Washer SAE 1" (2.5 cm) hole  $1.50  

66  1057 A  50685  Clutch Assembly including pillow   

   xxxx speed bearings with metal housing  $585.00  

 



TROLLEY  
Drawing No. 1058 A Mechanical  

 

    Retail Price List - Parts • Fall 2024  

 
PART  DRAWING  CODE   

DESCRIPTION  PRICE  
NO.  NO.  NO.   

1  1058A  23000  Trolley angles - length required: door height + 2' 6" (75 cm) Lin. / ft.  $7.50  

2  10S8A  14220  Trolley wall mount bracket   $25.50  

3  1058A  11289  Nut, hex 3/8" (9.5 mm) - 16   $0.90  

4  1058A  11253  Lock washer 3/8" (.94 cm)   $1.20  

5  1058A  11696  5tud, threaded 3/8" - 16 x 7" (9.5 mm- 16 x 178 mm)   $15.00  

6  1058A  26180  Shaft collar 5/8" (1.59 cm) bore   $10.50  

7  1058A  26161  Tubing, mechanical 5 ¾ x 5/8" x 11 ga. (14.7 cm x 1.59 cm x 11 ga.)  $37.50  

8  1058A  31109  Sprocket 41B9 - 5/8" (1.59 cm) bore Oilite brushing   $45.00  

8  1058A  31127  Sprocket idler with Oilite brushing 41B12   $49.50  

9  1058A  50220  Lifting arm assembly   $118.50  

10  1058A  24041  Roller Chain RC41 - length = double door height, plus 5' 5" (1.5 m -12.5 m) Lin. / ft.  $7.50  

11  1058A  11536  Eye bolt 3/8" x 2 1/2" (.94 cm x 6.4 cm)   $8.25  

12  1058A  12121  Carriage, cast iron   $75.00  

13  1058 A  11697  Rad, threaded 3/8" - 16 x 3 3/4" (.94 cm - 16 x 9.38 cm)   $16.50  

14  1058A  50210  Spreader assembly, roller chain   $60.00  

15  1058A  11774  Cap screw ¼” - 20 x 1" (.63 cm- 20 x 2.5 cm) (not shown)   $1.20  

16  10S8A  11811  Nut ¼’’ (.63 cm) - 20  $0.90  

17  1058A  11380  Cap screw 5/16" - 20 x 1 1¼" (.78 cm- 20 x 3.2 cm) (not shown)  $1.20  

18  1058A  11363  Nut, hex 5/16"- 18   $0.90  

    CARRIAGE   

  12118  Sliding carriage aluminum   $90.00  

  12119  Sliding carriage aluminum w/teflon insert   $195.00  

  12120  Sliding carriage manual release to door arm   $225.00  
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

14  

 

 
 



MODEL GT  
Drawing No. 1060 A Mechanical  

 

    Retail Price List - Parts • Fall 2024  

 
 PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

1  1060A  42422  Cover, control cabinet GH   $81.00  

2  1060A  42421  Base, control cabinet GH   $165.00  

3  1060A  28002  Flange bearing F-360- 13 5/8" (1.59 cm) hole  $25.50  

4  1060A  11801  Oilite cam, 5/8" - 24 x 3/8" (1.59 cm - 24 x 9.5 mm) wide  $28.50  

5  1060A  26117  Cam retainer plate   $22.50  

6  1060A  26140  Cam shaft, threaded 5/8" x 10 ¾" - 24 (1.59 cm x 27.3 cm - 24)  $45.00  

7  1060A  31118  Sprocket 41B12 - 5/8" (1.59 cm) bore KW/SS  $40.50  

8  1060A  14409  Control cabinet support, left   $78.00  

9  1060A  14134  Control cabinet mounting bracket   $25.50  

10  1060A  14410  Control cabinet support, right   $78.00  

11  1060A   Electric motor (see name plate for H.P. and voltage)   $  

12  1060A  14505  Control cabinet brace   $28.50  

13  1060A  14419  Gusset plate GT, left   $90.00  

14  1060A  31117  Sprocket 41B12 - 1" (2.5 cm) bore KW/SS   $40.50  

15  1060A  31105  Sprocket 41B23 - 1" (2.5 cm) bore KW/SS   $69.00  

16  1060A  18007  Reducer BHC - 63 - 5/8" or 7/8 (1.59 cm or 2.22 cm) input   $1185.00  

17  1060A  14102  Main channel frame   $165.00  

18  1060A  14415  Gusset plate GT. right   $90.00  

19  1060A  11262  Cap screw hex 3/8" x ¾’’ (.94 cm x 1.88 cm)  $1.20  

20  1060A  11376  Cap screw ¼’’ - 20 x ¾’’ (.63 cm - 20 x 1.9 cm)   $0.90  

21  1060A  11091  Nut, fine 5/8" - 24 for cam shaft (1.59 cm) (not shown)   $6.30  

22  1060A  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) ..  $0.90  

23  1060A  11375  Machine screws 8/32" x 3/8" (.63 cm x .94 cm)   $0.90  

24  1060A  24041  Roller chain # 41 Lin. / ft.   $6.75  

25  1060A  44522  Flexible conduit BX   $6.00  

26  1060A  28404  Flange bearing, cast iron 1" (2.5 cm) bore   $89.25  

27  1060A  20111  Cam retainer plate springs   $2.10  

28  1060A  26151  Shaft 12" x 1" dia. (30.48 cm x 2.5 cm) - keyway   $55.50  

29  1060A  28411  Flange bearing 1" (2.5 cm) bore Oilite bushing  $36.00  

30  1060A  40001  BX Connector 3/8" (.94 cm) 90 degrees   $6.00  

31  1060A  11098  Truss head bolt 10 - 32 x ¾’’ long (1.36 cm x .94 cm)   $0.90  

   For Trolley Assembly and Parts List see Drawing No. 1058 -1058 A and Pages 13 - 14   

 

16  

 



MODEL GH 
Drawing No. 1059 A Mechanical 

PART DRAWING CODE 
DESCRIPTION PRICE 

NO. NO. NO. 

1 1059A 14505 Control cabinet brace $28.50 

2 1059A 11261 Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90 

3 1059A 31118 Sprocket 41B12 - 5/8" (1.59 cm) bore KW / SS $40.50 

4 1059A 28002 Flange bearing F-360-13 5/8" (1.59 cm) hole $25.50 

5 1059A 26140 Cam shaft, threaded 5/8" x 10 ¾" -24 

(1.59 cm x 27.3 cm- 24) $45.00 

6 1059A 26117 Cam retainer plate $22.50 

7 1059A 20111 Cam retainer plate springs $2.10 

8 1059A 24114 Pocket wheel chain $4.50 ft 

9 1059A 11801 Oilite cam, grooved 5/8" - 24 x 3/8" 

(1.59 cm -24 x 9.5 mm) wide $28.50 

10 1059A 42421 Base, control cabinet GH $165.00 

11 1059A 11376 Cap screw ¼’’ - 20 x ¾’’ 

(.63 cm - 20 x 1.9 cm) $0.90 

12 1059A 14296 Brake mounting bracket $25.50 

13 1059A 14409 Control cabinet support, left $81.00 

14 1059A 14134 Control cabinet mounting bracket $25.50 

15 1059A 42422 Cover, control cabinet GH $81.00 

16 1059A 28411 Flange bearing 1" (2.5 cm) bore Oilite bushing $36.00 

17 1059A 28412 Flange bearing 5/8" (1.59 cm) bore 

Oilite bushing $22.50 

18 1059A 20110 Hoist spring 5/8" (1.59 cm) - GH $34.50 

19 1059A 26130 Hoist shaft, threaded 5/8" x 12" 

(1.59 cm x 30 cm) $78.00 

20 1059A 40001 BX Connector 3/8" (.94 cm) 90 degrees $6.75 

21 1059A 31272 Front hoist cover GH/GHW $55.50 

22 1059A 14410 Control cabinet support, right $78.00 

23 1059A 14128 Hoist disconnect lever GH $67.50 

24 1059A 14132 Chain guard - 5/8" (1.59 cm) bore $48.00 

25 1059A 26104 Thrust bearing spacer $36.00 

26 1059A 28004 Flange bearing 5/8" (1.59 cm) hole $25.50 

27 1059A 12111 Pocket wheeI 5/8" (1.59 cm) bore keyway $108.00 

28 1059A 11285 Nut, hex 5/8" (1.59 cm) - 18 nylon $7.50 

29 1059A 31270 Mitre gear B1020 $88.50 

30 1059A 12131 Brake disc 4" x 5/8" (10 cm x 1.59 cm) keyway $60.00 

31 1059A 12141 Caliper disc brake assembly $178.50 

32 1059A 31117 Sprocket 41B12 - 1" (2.5 cm) bore KW / SS $40.50 

33 1059A 11262 Cap screw hex 3/8" x ¾’’ (.94 cm x 1.88 cm) $1.20 

34 1059A 26601 Gusset plate GH, right $75.00 

35 1059A 14102 Main channel frame $165.00 

36 1059A 11261 Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90 

37 1059A 44522 Flexible conduit BX $6.00 

38 1059A 26180 Shaft collar 5/8" (1.59 cm) bore $10.50 

39 1059A 26602 Gusset plate GH, left $75.00 

40 1059A 11099 Truss head Bolt 10 - 32 x 3/8" $0.60 

41 1059A 14025  ‘’ L ‘’ bracket mitre gear cover $36.00 

42 1059A 18007 Reducer BHC - 63 - 5/8" or 7/8" 

(1.59 cm or 2.22 cm) input $1185.00 

43 1059A 26103 Hoist shaft spacer 5/8" (1.59 cm) bore $43.50 

44 1059A 11375 Machine screws 8/32" x 3/8" (.63 cm x .94 cm) $0.90 

45 1059A 11091 Nut, fine 5/8" - 24 for cam shaft 

(1.59 cm) (not shown) $6.30 

46 1059A 11254 Spacer washer SAE 5/8" (1.59 cm) $2.10 

47 1059A 11839 Washer spacer 5/8" bore special $10.50 

Retail Price List - Parts • Fall 2024 

PART DRAWING CODE 
DESCRIPTION PRICE 

NO. NO. NO. 

48 1059A 24041 Roller chain # 41 Lin. / ft. $7.50 

49 1059A 41011 Brake release cable $9.75 

50 1059A 20102 Reversing arm spring $10.50 

51 1059A Electric motor 

(See name plate for H. P. and voltage) $ 

52 1059A 20111 Cam retainer plate spring $22.50 

53 1059A 40001 BX Connector 3/8" (.94 cm) 90 degrees $6.00 

54 1059A 28002 Flange bearing F-360-13 5/8" (1.59 cm) hole $25.50 

15 



MODEL EHJW  
Drawing No. 1065 Mechanical  

 

   Retail Price List - Parts • Fall 2024  

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
 PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.   NO.  NO.  NO.  

1  1065  14407  Leg, front right  $45.00  34  1065  28301  Bearing insert, pillow block ASPP-205   

1A  1065  14404  Leg, front left  $45.00     1" (2.5 cm) bore  $58.50  

1B  1065  23106  Frame angle 27" (68.5 cm), right  $105.00  35  1065  25130  Seal, oil CR6372  $31.50  

1C  1065  23104  Frame angle 27" (68.5 cm), left  $105.00  36  1065  26141  Cam shaft, threaded 5/8" x 9 ¼’’ -24  

1D  1065  42208  "Z" Bracket, control cabinet support - front  $42.00      (1.59 cm x 23.5 cm -24) EHJW  $45.00 

1E  1065  23105  "U" Bracket, control cabinet support - rear  $39.00   37  1065  11801  Oilite cam, grooved 5/8" - 24 x 3/8"  

1F  1065  14408  Leg, rear left  $36.00      (1.59 cm - 24 x 9.5 mm) wide  $28.50  

1G  1065  14403  Leg, rear right  $36.00   38  1065  28002  Flange bearing F-360-13 5/8" (1.59 cm) h le  $25.50 

1H  1065  14216  Frame Front Brace EHJ  $25.50  39  1065  42106  Control cabinet EHJW, waterproof, complete   

2  1065  42413  Pillow block bearing housing GP - 3 set  $25.50   1065   with base plate and locking clips  $855.00  

3  1065  11774  Cap screw ¼’’ - 20 x 1" (.63 cm- 20 x 2.5 cm)    41  1065  26116  Cam retainer plate, waterproof EHJW  $23.25  

   (Not shown)  $1.20   1065     

4  1065  14405  Brake plate, explosion proof  $67.50    1065     

5  1065  41021  Brake cable sleeve holder  $6.75   44  1065  15591  "C" clip 5/8" (1.59 cm)  $1.50  

6  1065  31103  Sprocket 41B36 - 1" (2.5 cm) bore KW / SS $90.00    1065     

7  1065  31117  Sprocket 41B12 - 1" (2.5 cm) bore KW / SS  $40.50   46  1065  14822  Brake Lever EHJW  $22.50  

8  1065  24041  Roller chain # 41 Lin. / ft.  $7.50   47  1065  11198  Truss head Bolt ¼” - 20 x ¾”  

9  1065  12501  Clutch plate, aluminum 4" dia, x 1"       (.63 cm - 20 x 1.9 cm)  $1.20 

   (10 cm dia. x 2.5 cm) bore  $43.50    1065     

10  1065  12576  Clutch disc fiber 4" dia. x 1"   49  1065  26080  Shaft collar - 1" (2.5 cm) hale  $13.50  

   (10 cm dia. x 2.5 cm) bore  $22.50   50  1065  28504  Chain guard 1"  $48.00  

11  106  34103  "V" Belt pulley 8058" x 1"    51  1065  24041  Roller chain # 41 Lin. / ft.  $7.50  

   (20.3 cm x 2.5 cm) bore  $69.00   52  1065  31117  Sprocket 4 B12 - 1" (2.5 cm) bore KW / SS  $40.50  

12  1065  40101  Brake release cable, waterproof  $14.25   53  1065  24041  Roller chain # 41 Lin. / ft.  $7.50  

13  1065  20108  Clutch spring - 1"  $22.50   54  1065  26080  Shaft collar- 1" (2.5 cm) hole  $13.50  

14  1065  11251  Washer SAE 1" (2.5 cm) hole  $1.50   55  1065  31125  Sprocket 41B36 - 1" (2.5 cm) bore  $90.00  

15  1065  11286  Nut, 1" (2.5 cm) - 8 castellated  $16.50   56  1065  12124  Coupling 2 ¾’’x 1" (5.75 cm x 2.5 cm)  $103.50  

16  1065  19052  "V" Belt 5L350  $26.70   57  1065  20109  Hoist spring EHJ  $15.00  

17  1065  34201  "V" Belt pulley MA20 5/8" (1.59 cm) bore  $43.50   59  1065  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $1.20 

18  1065  11379  Washer, flat ¼’’ (.63 cm)  $0.60   60  1065  12562  Brake shoe, lowers  $37.50  

19  1065  25123  Connecter; liquid-tight ½’’ (1.25 cm) straight  $31.50   61  1065  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $1.20 

19A  1065  25023  Connector, liquid-tight ½’’ (1.25 cm)    62  1065  12563  Brake shoe, uppers  $37.50  

   90 degrees  $36.75   63  1065  31118  Sprocket 41B12 - 5/8" (1.59 cm) bore KW / SS  $40.50  

20  1065  15502  Conduit liquid-tight ½’’ (1.25 cm) I.D  $28.50   64  1065  12561  Brake drum 4" (10 cm) dia.  $43.50  

21  1065  20111  Cam retainer plate springs  $2.10   65  1065  50315  Hoist assembly complete  $585.00  

22  1065  11202  Cap screw ¼’’ - 20 x 4" (.63 cm- 20 x 10 cm)         

   long  $8.10        

23  1065  20001  Brake spring  $14.40        

24  1065  11774  Cap screw 1/4" - 20 x 1" (.63 cm - 20 x 2.5 cm)         

   (not shown)  $0.60        

25  1065  11774  Cap screw ¼’’ - 20 x 1" (.63 cm - 20 x 2.5 cm)         

   (not shown)  $0.60        

26  1065  28001  Flange bearing F-360-13 3/8" (.94 cm) hole  $28.50        

27  1065  14043  Hoist disconnect arm  $75.00        

28  1065  11252  Washer, flat 3/8" (.94 cm)  $0.60       

29  1065  11264  Cap screw, hex 3/8" x 2 ¾’’ (.94 cm x 7 cm) $2.10        

30  1065  28103  Pillow block bearing,         

   cast iron 1" (2.5 cm) hole  $90.00        

31  1065  26110  Shaft, steel 16" x 1" (40 cm x 2.5 cm) dia.         

   keyway  $105.00       

32  1065  26110  Shaft, steel 16" x 1" (40 cm x 2.5 cm) dia.         

   keyway  $105.00       

33  1065  26132  Shaft, threaded 13 ½’’ x 1"        

   (30.5 cm x 2.5 cm) dia.  $73.50        

        

        17  

 



MODEL GHW  
Drawing No. 1066 Mechanical  
 

PART  DRAWING  CODE  
DESCRIPTION  PRICE  

NO.  NO.  NO.  

1  1066  42419  Base plate. control cabinet GHW  $28.50  

2  1066  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90  

3  1066  31118  Sprocket 41B12 - 5/8" (1.59 cm) bore KW / SS $40.50  

4  1066  28001  Flange bearing F-360-13 3/8" (.94 cm) hole  $28.50  

5  1066  26141  Cam shaft, threaded 5/8" " x 9 ¼’’ - 24   

   (1.59 cm x 23.5 cm -24) EHJW  $45.00  

6  1066  26118  Cam retainer plate GHW  $22.50  

7  1066  20111  Cam retainer plate springs  $2.10  

8  1066  24114  Pocket wheel chain Lin / ft  $4.50  

9  1066  11801  Oilite cam, grooved 5/8"- 24 x 3/8"  

   (1.59 cm - 24 x 9.5 mm) wide  $28.50  

10  1066  42105  Control enclosure complete GHW  $975.00  

11  1066  11376  Cap screw ¼’’ - 20 x ¾"  

   (.63 cm- 20 x 1.9 cm)  $0.90  

12  1066  25130  Seal, oil CR6372  $31.50  

13  1066  14409  Control cabinet support left  $81.00  

14  1066  14134  Control cabinet mounting bracket  $25.50  

15  1066     

16  1066  28411  Flange bearing 1" (2.5 cm) bore Oilite bushing  $37.50  

17  1066  28412  Flange bearing 5/8" (1.59 cm) bore  

   Oilite bushing  $22.50  

18  1066  20110  Hoist spring 5/8" (1.59 cm) - GH  $34.50  

19  1066  26130  Hoist shaft, threaded 5/8" x 12"  

   (1.59 cm x 30 cm)  $78.00  

20  1066  15591  "C" clip 5/8" (1.59 cm)  $2.25  

21  1066  31272  Front hoist cover GH/GHW  $55.50  

22  1066     

23  1066  14128  Hoist disconnect lever GH  $67.50  

24  1066  14132  Chain guard - 5/8" (1.59 cm) bore $48.00  

25  1066  26104  Thrust bearing spacer  $36.00  

26  1066  28004  Flange bearing 5/8" (1.59 cm) hole $25.50  

27  1066  12111  Pocket wheeI 5/8" (1.59 cm) bore keyway  $108.00  

28  1066  11286  Nut, 1" (2.5 cm) - 8 castellated  $16.50  

29  1066  31270  Mitre gear B1020  $88.50  

30  1066     

31  1066     

32  1066  31117  Sprocket 41B12 - 1" (2.5 cm) bore KW / SS  $40.50  

33  1066  11262  Cap screw hex 3/8" x ¾" (.94 cm x 1.88 cm) $1.20  

34  1066  26601  Gusset plate GH, right  $75.00  

35  1066  14102  Main channel trame  $165.00  

36  1066  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90  

37  1066  14410  Control cabinet support, right  $81.00  

38  1066  26180  Shaft collar 5/8" (1.59 cm) bore  $10.50  

39  1066  26602  Gusset plate GH, left  $75.00  

40  1066  11376  Cap screw ¼" - 20 x ¾"   

   (.63 cm - 20 x 1.9 cm)  $0.90  

40A  1066  11099  Truss head Bolt 10 - 32 x 3/8" $0.60  

41  1066  14025  "L" bracket mitre gear cover  $36.00  

42  1066  18007  Reducer BHC - 63 - 5/8" or 7/8"  

   (1.59 cm or 2.22 cm) input  $1185.00  

43  1066  26103  Hoist shaft spacer 5/8" (1.59 cm) bore $43.50  

44  1066  24041  Roller chain # 41 Lin. / ft.  $7.50  

45  1066  11839  Washer spacer 5/8" bore special $10.50  

46  1066  11254  Spacer washer SAE 5/8" (1.59 cm)  $2.10  

18  

 

               Retail Price List - Parts • Fall 2024  

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

47  1066  25023  Connector, liquid-tight ½’’ (1.25 cm)   

   90 degrees  $6.00  

48  1066  15502  Conduit liquid-tight ½’’ (1.25 cm) I.D  $28.50  

49  1066  25123  Connector.liquid-tight ½’’ (1.25 cm) straight  $31.50  

50  1066  28002  Flange bearing F-360-13 5/8" (1.59 cm) hole $25.50  

51  1066  20111  Cam retainer plate springs  $2.10  

52  1066   Electric motor   $  

   (see name plate for H.P. and voltage)   
 



MODEL ETBX  
Drawing No. 1067 Mechanical  
 

PART  DRAWING  CODE  
DESCRIPTION  PRICE  

NO.  NO.  NO.  

1  1067  23104  Frame angle 27" (68.5 cm), left  $90.00  

1A  1067  42208  "Z" Bracket, control cabinet support- front  $45.00  

1B  1067  23105  "U" bracket, control cabinet support - rear  $69.00  

1C  1067  23106  Frame angle 27" (68.5 cm), right  $90.00  

2  1067  42413  Pillow block bearing housing GP-3 set  $58.50  

3  1067  14405  Brake plate, explosion proof  $67.50  

4  1067  11379  Washer, flat ¼’’ (.63 cm)  $0.60  

5  1067  25010  Junction box XLR-2  $315.00  

6  1067  14817  Brake lever EHJX  $22.50  

7  1067  31118  Sprocket 41B12 - 5/8" (1.59 cm) bore KW / SS  $40.50  

8A  1067  24041  Roller chain # 41 Lin. / ft.  $7.50  

8B  1067  24041  Roller chain # 41 Lin. / ft.  $7.50  

8C  1067  24041  Roller chain # 41 Lin. / ft.  $7.50  

9  1067  12501  Clutch plate, aluminium 4" dia. x 1"   

   (10 cm dia. x 2.5 cm) bore  $43.50  

10  1067  12576  Clutch disc. fiber 4" dia. x 1"    

   (10 cm dia. x 2.5 cm) bore  $22.50  

11  1067  34102  "V" Belt pulley 905 9" x 1"    

   (22.86 cm x 2.5 cm) bore  $75.00  

12  1067  14820  Brake release rod Expl.  $34.50  

13  1067  20108  Clutch Spring - 1"  $22.50  

14  1067  11251  Washer SAE 1" (2.5 cm) hole  $1.50  

15  1067  11286  Nut, 1" (2. 5 cm) - 8 castellated  $16.50  

16  1067  19051  "V" Belt 5L370  $26.70  

17  1067  34201  "V" Belt pulley MA20 5/8" (1.59 cm) bore $43.50  

18  1067  11198  Truss head Bolt ¼” - 20 x ¾”  

   (.63 cm - 20 x 1.9 cm)  $1.20  

19  1067  2011  1 Cam retainer plate springs  $2.10  

20  1067  11801  Oilite cam, grooved 5/8" - 24 x 3/8"  

   (1.59 cm- 24 x 9.5 cm) wide  $28.50  

21  1067  14819  Rotary Shaft Brake Release lever G018  $525.00  

22  1067  11377  Lock washer ¼" (.63 cm)  $0.60  

23  1067  11371  Cap screw 5/16" x ½" (.78 cm x 1.26 cm)  $0.90  

24  1067  14816  Cam shaft support bracket EHJX  $22.50  

25  1067  14002  Control Base Plate EHJX  $103.50  

26  1067  25005  Cam shaft with G018, explosion proof  $585.00  

27  1067  28001  Flange bearing F-360-13 3/8" (.94 cm) hole $28.50  

28  1067  25007  Elbow 90 degrees BL90-2  $58.50  

29  1067  25015  Control Box, explosion proof  $4350.00  

30  1067  25002  Flexible conduit - EFC - 112 explosion proof  $585.00  

31  1067  25006  Universal connector GUF-2  $75.00  

32  1067  26155  Shaft 8 ½ x 1’’ (21.6 cm x 2.5 cm)  $45.00  

33  1067  26156  Shaft 12 ½’’ x 1" (31.7 cm x 2.5 cm)  $60.00  

34  1067  25007  Elbow 90 degrees BL90-2  $58.50  

35  1067  25015  Cover (see item 29)  $  

36  1067  25015  Cap screws, hex (see item 29)  $  

37  1067  11099  Truss head Bolt 10 - 32 x 3/8" $0.60  

38  1067  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90  

39  1067  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90  

40  1067   . Electric motor   

   (see name and plate for H.P. and voltage)  $  

41  1067  11371  Cap screw 5/16" x ½’’ (.78 cm x 1.26 cm)  $0.90  

42  1067  14010  Control base mounting plate EHJX  $144.00  

43  1067  11371  Cap screw 5/16" x ½’’ (.78 cm x 1.26 cm) $0.90  
 

 

 

              Retail Price List - Parts • Fall 2024  

 
 PART  DRAWING    CODE  

                         DESCRIPTION   PRICE  
NO.     NO.     NO.  

44  1067  11371  Cap screw 5/16" x ½’’ (.78 cm x 1.26 cm) $0.90  

45  1067  11371  Cap screw 5/16" x ½’’ (.78 cm x 1.26 cm) $0.90  

46  1067  28301  Bearing insert, pillow block ASPP-205   

   1" (2.5 cm) bore  $58.50  

47  1067  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90  

48  1067  20001  Brake spring  $14.40  

49  1067  11202  Cap screw ¼’’ - 20 x 4"   

   (.63 cm - 20 x 1 0 cm) long  $0.90  

50  1067  12561  Brake drum 4" (10 cm) dia.  $43.50  

51  1067  12563  Brake shoe, upper  $37.50  

52  1067  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90  

53  1067  12562  Brake shoe, lower  $37.50  

54  1067  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90  

55  1067  31103  Sprocket 41B36- 1" (2.5 cm) bore KW/SS  $90.00  

56  1067  25118  Cam retainer plate EHJX  $22.50  

19  

 



MODEL EHJX  
Drawing NO.1068 Mechanical  
 
 PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

1  1068  14407  Leg, front right  $45.00  

1A  1068  14404  Leg, front left  $45.00  

1B  1068  23106  Frame angle 27" (68.5 cm), right  $105.00 

1C  1068  23104  Frame angle 27" (68.5 cm), left  $105.00 

1D  1068  14821  Bar Flat Disconnect Arm Support EHJW  $29.25  

1E  1068  23105  "U" Bracket, control cabinet support - rear  $39.00  

1F  1068  14408  Leg, rear left  $36.00  

1G  1068  14403  Leg, rear right  $36.00  

1H  1068  14216  Frame Front Brace EHJ  $25.50  

11  1068  42208  "Z" Bracket, control cabinet support- front  $42.00  

2  1068  42413  Pillow block bearing housing GP-3 set  $25.50  

3  1068  14405  Brake plate, explosion proof  $67.50  

4  1068  11379  Washer, flat ¼’’ (.63 cm $0.60 

5  1068  25010  Junction box XLR-2  $330.00  

6  1068  31103  Sprocket 41B36- 1" (2.5 cm) bore KW / SS  $90.00  

7  1068  31117  Sprocket 4B12- 1" (2.5 cm) bore KW / SS  $40.50  

8  1068  24041  Roller chain # 41 Lin. / ft.  $7.50 

9  1068  12501  Clutch plate, aluminum 4" dia. x 1"   

   (10 cm dia. x (2.5 cm) bore  $43.50  

 10  1068  12576  Clutch disc, fiber 4" dia. x 1"  

   (10 cm dia. x 2.5 cm) bore  $22.50  

11  1068  34103  "V" Belt pulley 805 8" x 1"  

   (20.3 cm x 2.5 cm) bore  $69.00  

12  1068  14817  Brake lever EHJX  $22.50  

13  1068  20108  Clutch spring - 1"  $14.40  

14  1068  11251  Washer SAE 1" (2.5 cm) hale  $1.50  

15  1068  11286  Nut, 1" (2.5 cm) - 8 castellated  $16.50  

16  1068  19052  "V" Belt 5L350  $26.70  

17  1068  34201  "V" Belt pulley MA20 5/8" (1.59 cm) bore $43.50  

18  1068  11198  Truss head Bolt ¼” - 20 x ¾”  

   (.63 cm - 20 x 1.9 cm)  $0.60 

 19  1068  14820  Brake release rad Expl.  $34.50  

20  1068  25005  Cam shaft with G018, explosion proof  $525.00  

21  1068  11374  Washer, flat 5/16"  $0.60 

22  1068  11202  Cap screw 1/4" - 20 x 4"   

   (.63 cm- 20 x 10 cm) long  $8.10  

23  1068  20001  Brake spring  $14.40  

24  1068  11774  Cap screw ¼’’ - 20 x 1" (.63 cm- 20 x 2.5 cm)   

   (Not shown)  $0.60 

25  1068  11774  Cap screw ¼’’ - 20 x 1" (.63 cm - 20 x 2.5 cm)   

   (Not shown)  $1.20  

26  1068  11371  Cap screw 5/16" x ½’’ (.78 cm x 1.26 cm)  $0.60 

27  1068  14043  Hoist disconnect arm  $75.00  

28  1068  11252  Washer, flat 3/8" (.94 cm)  $1.20  

29  1068  11264  Cap screw, hex 3/8" x 2 3/4" (.94 cm x 7 cm)  $2.10  

30  1068  28103  Pillow block bearing, cast iron 1’’ (2.5 cm) hole  $90.00  

31  1068  26110  Shaft, steel 16" x 1" (40 cm x 2.5 cm) dia.   

   Keyway  $105.00 

32  1068  26110  Shaft, steel 16" x 1" (40 cm x 2.5 cm) dia.   

   . Keyway  $105.00 

33  1068  26132  Shaft, threaded 13 ½’’ x 1"   

   (30.5 cm x 2.5 cm) dia .  $620.00  

34  1068  28301  . Bearing insert, pillow block ASPP-205   

   1" (2.5 cm) bore  $58.50  

20  

 

                Retail Price List - Parts • Fall 2024  

 

   

.   
 PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

35  1068  14816  Cam shaft support bracket EHJX  $16.50  

36  1068  28001  Flange bearing F-360-13 3/8" (.94 cm) hole $28.50  

37  1068  20111  Cam retainer plate springs  $2.10  

38  1068  11801  Oilite cam, grooved 5/8" - 24 x 3/8"  

   (1.59 cm - 24 x 9.5 mm) wide  $28.50  

39  1068  14002  Control Base Plate EHJX   

40  1068   Electric motor   

   (5ee name plate for H.P. and voltage)  $103.50  

41  1068  25118  Cam retainer plate EJHX  $22.50  

42  1068  14010  Control base mounting plate EHJX  $144.00  

43  1068  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90  

44  1068  11376  Cap screw ¼’’- 20 x 3/4" (.63 cm - 20 x 1.9) 

cm)  
$0.90  

45  1068  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90  

46  1068  11371  Cap screw 5/16" x ½’’ (.78 cm x 1.26 cm) $0.90  

47  1068  11371  Cap screw 5/16" x ½’’ (.78 cm x 1.26 cm) $0.90  

48  1068  11371  Cap screw 5/16" x ½’’ (.78 cm x 1.26 cm) $0.90   

49  1068  26080  Shaft collar - 1" (2.5 cm) hole  $13.50  

50  1068  28504  Chain guard 1"   $48.00  

51  1068  24041  Roller chain # 41 Lin. / ft.  $7.50 

52  1068  31117  Sprocket 41B36 - 1" (2.5 cm) bore $40.50  

53  1068  24041  Roller chain # 41 Lin. / ft.  $7.50 

54  1068  26080  Shaft collar- 1" (2.5 cm) hole  $13.50  

55  1068  31125  Sprocket 41B36 - 1" (2.5 cm) bore  $90.00  

56  1068  12124  Coupling 2 ¾’’ x 1" (5.75 cm x 2.5 cm) $103.50  

57  1068  20109  Hoist spring EHJ  $15.00  

58  1068  12513  Pocket wheel 1’’ Oilite  $108.00  

59  1068  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $2.10  

60  1068  12562  Brake shoe, lower  $37.50  

61  1068  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $2.10  

62  1068  12563  Brake shoe, upper  $37.50  

63  1068  31118  Sprocket 41B12 - 5/8" (1.59 cm) bore KW/SS $40.50  

64  1068  11371  Cap screw 5/16" x 1/2" (.78 cm x 1.26 cm) $2.10  

66  1068  12561  Brake drum 4" (10 cm) dia.  $43.50  

67  1068  25002  Flexible conduit - EFC - 112 explosion proof  $585.00  

68  1068  25015  Control box, explosion proof  $4350.00  

69  1068  25015  Cap screws, hex (see item 68)  $  

70  1068  25007  Elbow 90 degrees B190-2  $58.50  

71  1068  25006  Universal connector GUF-2  $75.00  

72  1068  25015  Cover (see item 68)  $  

73  1068  25007  Elbow 90 degrees B190-2  $58.50  

 



MODEL GHX  
Drawing No. 1069 Mechanical  
 

PART  DRAWING  CODE  
DESCRIPTION  PRICE  

NO.  NO.  NO.  

1  1069  25015  Cover (see item 3)  $  

  2  1069  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90  

3  1069  25015  Control box, explosion proof  $4350.00  

4  1069  14816  Cam shaft support bracket EHJX  $16.50  

5  1069  14010  Control base mounting plate EHJX  $16.50  

6  1069  25118  Cam retainer plate EHJX  $22.50  

7  1069  20111  Cam retainer plate springs  $2.10  

8  1069  24114  Pocket wheel chain  $3.75  

9  1069  11801  Oilite cam, grooved 5/8" - 24 x 3/8"  

   (1.59 cm- 24 x 9.5 mm) wide  $28.50  

10  1069  11376  Cap screw ¼’’ - 20 x ¾"   

   (.63 cm - 20 x 1.9 cm)  $0.90  

12  1069  26142  Cam shaft, threaded 5/8" x 7 ¼" with G018   

   explosion proof rotary shaft (1.59 cm x 18.4 cm)  $525.00  

13  1069  14412  Control cabinet support  $810.00  

14  1069  14001  Control cabinet mounting plate  $144.00  

15  1069  25005  Cam shah with G018, explosion proof  $525.00  

16  1069  28411  Flange bearing 1" (2.5 cm) bore Oilite bushing  $36.00  

17  1069  28412  Flange bearing 5/8" (1.59 cm)   

   bore Oilite bushing  $22.50  

18  1069  20110  Hoist spring 5/8" (1.59 cm) - GH  $34.50  

19  1069  26130  Heist shaftthreaded 5/8" x 12"   

   (1.59 cm x 30 cm)  $78.00  

20  1069  21502  Hoist interlock switch, explosion proof  $975.00  

21  1069  31272  Front hoist cover GH / GHW  $55.50  

22  1069  14412  Control cabinet support  $81.00  

 23  1069  14128  Hoist disconnect lever GH  $67.50  

24  1069  14132  Chain guard - 5/8" (1.59 cm) bore  $48.00  

25  1069  26104  Thrust bearing spacer  $36.00  

26  1069  28004  Flange bearing 5/8" (1.59 cm) hole  $25.50  

27  1069  12111  Pocket wheel 5/8" (1.59 cm) bore keyway  $108.00  

28  1069  11285  Nut, hex 5/8" (1.59 cm) - 18 nylon  $8.25  

29  1069  31270  Miter gear B1020  $88.50  

30  1069  11376  Cap screw ¼’’ - 20 x ¾"   

   (.63 cm - 20 x 1.9 cm)  $0.90  

31  1069  25015  Cap screw, hex (see item 3)  $  

32  1069  31342  Sprocket 41B12 - ¾" with set screws  $40.50  

33  1069  11262  Cap screw, hex 3/8" x ¾" (.94 cm x 1.88 cm)  $1.20  

33A  1069  11371  Cap screw 5/16" x ½" (.78 cm x 1.26 cm) $0.90  

34  1069  26601  Gusset plate GH, right  $75.00  

35  1069  14102  Main channel frame  $165.00  

36  1069  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $2.10  

37  1069  31337  Sprocket 50B12 - 1" (2.5 cm) bore KWI55  $40.50  

38  1069  26180  Shaft collar 5/8" (1.59 cm) bore  $10.50  

39  1069  26602  Gusset plate GH, left  $75.00  

40  1069  11269  Cap screw, hex ¼” x 1 ½” $0.90  

40A  1069  11099  Truss head Bolt 10 - 32 x 3/8" $0.60  

41  1069  14025  "L" bracket miter gear cover  $36.00  

42  1069  18007  Reducer BHC - 63 - 5/8" or 7/8"  

   . (1.59 cm or 2.22 cm) input  $1185.00  

43  1069  26103  Hoist shah spacer 5/8" (1.59 cm) bore  $43.50  

44  1069  20111  Cam retainer plate springs  $2.10  

45  1069   Electric motor   

   (see name plate for H.P. and voltage)  $  

 
 

 

               Retail Price List - Parts • Fall 2024  

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

46  1069  11254  Spacer washer SAE 5/8" (1.59 cm)  $2.10  

47  1069  11839  Washer spacer 5/8" bore special  $2.10  

48  1069  24041  Roller chain # 41 Lin, / ft.  $7.50  

49  1069  25010  Junction box XLR-2  $330.00  

50  1069  25007  Elbow 90 degrees BL90-2  $58.50  

51  1069  25002  Flexible conduit - EFC - 112 explosion proof  $585.00  

52  1069  25006  Universal connector GUF-2  $75.00  

53  1069  25007  Elbow 90 degrees BL90-2  $58.50  

54  1069  14831  Bracket Hoist Interlock Switch  $43.50  

55  1069  28001  Flange bearing F- 360 -13 3/8" (.94 cm) hole  $25.50  

21  

 



MODEL GTW  
Drawing No. 1070 Mechanical  

 

    Retail Price List - Parts • Fall 2024  

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  ND.  NO.  

1  1070      

2  1070  42105  Control base GHW see N° 4  $  

3  1070  28001  Flange bearing F-360-13 3/8" (.94 cm) hole $28.50  

4  1070  42105  Control cabinet E closure complete including base plate  $975.00  

5  1070     $  

6  1070  26141  Cam shaft. threaded 5/8" x 9 ¼’’ - 24 (1.59 cm x 23.5 cm- 24) EHJW  $45.00  

7  1070  31118  Sprocket 41B12 - 5/8" (1.59 cm) bore KW / SS $40.50  

8  1070  14409  Control cabinet support, left  $78.00  

9  1070  14134  Control cabinet mounting bracket  $25.50  

10  1070  14410  Control cabinet support, right  $78.00  

11  1070   Electric motor (see name plate for H.P. and voltage)  $  

12  1070  42109  Control cabinet cover clip EHJW (see item 4)  $  

13  1070  14419  Gusset plate GT, left  $90.00  

14  1070  31117  Sprocket 4B12- 1" (2.5 cm) bore KW / SS $40.50  

15  1070  31105  Sprocket 41B23 - 1" (2.5 cm) bore KW / SS  $69.00  

16  1070  18007  Reducer 8HC - 63 - 5/8" or 7/8" (1.59 cm or 2.22 cm) input  $1185.00  

17  1070  14102  Main channel frame  $165.00  

18  1070  14415  Gusset plate GT, right  $90.00  

19  1070  11262  Cap screw, hex 3/8" x ¾’’ (.94 cm x 1.88 cm)  $0.90  

20  1070  11376  Cap screw ¼’’ - 20 x ¾" (.63 cm - 20 x 1.9 cm) $0.90  

21  1070  25130  Seal, oil CR6372  $31.50  

22  1070  26151  Shaft 12" x 1" dia, (30.48 cm x 2.5 cm) keyway  $73.50  

23  1070  28404  Flange bearing, cast iron 1" (2.5 cm) bore  $7.50  

24  1070  24041  Roller chain # 41 Lin. / ft.  $2.10  

25  1070  20111  Cam retainer plate springs  $23.25  

26  1070  28411  Flange bearing 1" (2.5 cm) bore Oilite bushing  $36.00  

27  1070  25123  Connector, liquid-tight ½’’ (1.25 cm) straight  $6.00  

28  1070  25023  Connector, liquid-tight ½’’ (1.25 cm) 90 degrees  $31.50  

29  1070  15502  Conduit liquid-tight ½’’ (1.25 cm) I.D  $28.50  

30  1070  42419  Base plate, control cabinet GHW  $25.50  

31  1070  11801  Oilite cam, grooved 5/8" - 24 x 3/8" (1.59 cm- 24 x 9.5 mm) wide  $28.50  

32  1070  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $1.20  

33  1070  28002  Flange bearing F-360-13 5/8" (1.59 cm) bore  $25.50  

34  1070  15591  "C" clip 5/8" (1.59 cm)  $2.10  

   For Trolley Assembly and Parts List see Drawing no. 1058- 1058A and Pages 13-14   

     22     :..  

 



MODELGTX  
Drawing No. 1071 Mechanical  

 

   Retail Price List - Parts • Fall 2024  

 
 PART   DRAWING   CODE  

DESCRIPTION  
 

PRICE  
  NO.   NO.    NO.   

1  1071  25015  Control box, explosion proof, complete including base plate  $4350.00  

2  1071  25015     

3  1071  14001  Control cabinet mounting plate  $45.00  

4  1071  28411  Flange bearing 1" (2.5 cm) bore Oilite brushing  $36.00  

5  1071    $   

6  1071  25005  Cam shaft. threaded 5/8" x 7 ¼" with G018, explosion proof rotary shaft  $525.00  

7  1071  31117  Sprocket 4B12- 1" (2.5 cm) bore KW / SS $40.50  

7A  1071  31118  Sprocket 41B12 - 5/8" (1.59 cm) bore KW / SS  $40.50  

8  1071  14412  Control cabinet support  $81.00  

9  1071  14001  Control cabinet mounting plate  $144.00  

10  1071  14412  Control cabinet support  $81.00  

11  1071   Electric motor (see name and plate for H. P. and voltage)  $   

12  1071  25005  Cam shaft with G018, explosion proof  $525.00  

13  1071  14419  Gusset plate GT. left  $90.00  

14  1071  31117  Sprocket 4B12- 1" (2.5 cm) bore KW / SS $40.50  

15  1071  31105  Sprocket 41B23 - 1" (2.5 cm) bore KW / SS $69.00  

16  1071  18007  Reducer 8HC - 63 - 5/8" or 7/8" (1.59 cm or 2.22 cm) input $1185.00  

17  1071  14102  Main channel frame  $165.00  

18  1071  14415  Gusset plate Gr, right  $90.00  

19  1071  11262  Cap screw, hex 3/8" x ¾" (.94 cm x 1.88 cm) $1.20  

19A  1071  11371  Cap screw 5/16" x ½" (.78 cm x 1.26 cm)  $1.20  

20  1071  11376  Cap screw ¼" - 20 x ¾" (.63 cm - 20 x 1.9 cm) $1.20  

21  1071  14816  Cam shaft support bracket EHJX  $16.50  

22  1071  26151  Shaft 12" x 1" dia. (30.48 cm x 2.5 cm) - keyway  $60.00  

23  1071  28404  Flange bearing, cast iron 1" (2.5 cm) bore  $88.50  

24  1071  24041  Roller chain # 41 Lin. / ft.  $7.50  

25  1071  20111  Cam retainer plate springs  $2.10  

26  1071  25002  Flexible conduit - EFC - 112 explosion proof  $58.50  

27  1071  25007  Elbow 90 degrees BL90-2  $58.50  

28  1071  25006  Universal connector GUF-2  $75.00  

29  1071  25007  Elbow 90 degrees BL90-2  $58.50  

30  1071  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $1.20  

  31  1071  28001  Flange bearing F-360-13 3/8" (.94 cm) hole $25.50  

32  1071  11371  Cap screw 5/16" x ½" (.78 cm x 1.26 cm)  $1.20  

33  1071  11801  Oilite cam, grooved 5/8" - 24 x 3/8" (1.59 cm- 24 x 9.5 mm) wide $28.50  

34  1071  25118  Cam retainer plate EHJX  $22.50  

   For Trolley Assembly and Parts List see Drawing No. 1058- 1058A and Pages 13-14    

 
 

  

   23  

 



  

MODEL LJHW  
Drawing No. 1072 Mechanical  
 

PART  DRAWING  CODE  
DESCRIPTION  PRICE  

NO.  NO.  NO.  

1  1072  11287  Nut, 5/8" (1.59 cm) castellated  $12.00  

2  1072  20103  Clutch spring  $18.00  

3  1072  12502  Clutch plate, aluminium 4" dia. x 5/8"    

   (10 cm dia. x 1.59 cm) bore  $43.50  

4  1072  12575  Clutch disc. Fibre 4" dia. x 5/8"    

   (10 cm dia. x 1.59 cm) bore  $22.50  

5  1072  34104  "V" belt pulley 705 7" x 5/8"  

   (17.78 cm x 1.59 cm) bore  $66.00  

6  1072  34202  "V" belt pulley MA15 1 ½" x 5/8"   

   (3. 75 cm x 1.59 cm) bore  $43.50  

7  1072  19045  "V" belt 4L360  $23.70  

8  1072  11270  Cap screw, hex ¼” x 1" $0.90  

9  1072  14405  Brake plate, explosion proof  $67.50  

10  1072  11377  Lock washer ¼" (.63 cm)  $1.20  

11  1072  41010  Brake release cable, waterproof  $14.25  

12  1072  25123  Connector, liquid-tight ½" (1.25 cm) straight  $31.50  

13  1072  15502  Conduit liquid-tight ½" (1.25 cm) 1.0.  $28.50  

14  1072  28204  Flange bearing F-360-15 1" (2.5 cm) hore  $28.50  

15  1072  28002  Flange bearing F-360·13 5/8" (1.59 cm) hole  $28.50  

16A  1072  28001  Flange bearing F- 360-13 3/8" (.94 cm) hole  $25.50  

17  1072  14318  Unit chassis  $375.00  

18  1072  42111   $  

19  1072  42112   $  

20  1072  42106  Control cabinet complete  $855.00  

21  1072  14299  Bracket, disconnect arm  $585.00  

22  1072  20111  Cam retainer plate springs  $2.10  

23  1072  26180  Shaft collar 5/8" (1.59 cm) bore  $10.50  

24  1072  31107  Sprocket 41B9 - 5/8" (1.59 cm) bore SS  $31.50  

25  1072  26124  Shaft, threaded 5/8" - 18 x 11 ¾"   

   (1.59 cm - 18 x 29.9 cm)  $78.00  

26  1072  31343  Sprocket 41B23 - 5/8" (1.59 cm)   

   bore -2 holes  $69.00  

26A  1072  31105  Sprocket 41B23- 1" (2.5 cm) bore KW / SS  $69.00  

27  1072  12123  Coupling 1 ¾" x 5/8" (4.38 cm x 1.59 cm)   

   bore 4 pins  $69.00  

28  1072  20104  Coupling spring - 5/8" (1.59 cm)  $14.40  

29  1072  26080  Shaft collar - 1" (2.5 cm) hole  $13.50  

30  1072  12512  Pocket wheel 5/8"  Oilite  $108.00  

31  1072  26151  Shaft 12"x 1" dia. (30.48 cm x 2.5 cm)   

   keyway  $90.00  

32  1072  26253  Shaft 9 ¾" x 5/8" (24.76 cm x 1.59 cm) dia.   

   keywayed  $55.50  

33A  1072  24041  Roller chain # 41 Lin. / ft.  $7.50  

33B  1072  24041  Roller chain # 41 Lin. / ft.  $7.50  

33C  1072  24041  Roller chain # 41 Lin. / ft.  $7.50  

34  1072  25023  Connector.liquid-tight ½"    

   (1.25 cm) 90 degrees  $36.75  

35  1072  15591  "C" clip 5/8" (1.59 cm)  $2.10  

36  1072   Electric motor   

   (see name plate for H.P. and voltage)  $  

37  1072  11202  Cap screw ¼" - 20 x 4"   

   (.63 cm - 20 x 10 cm) long  $8.10  

38  1072  20001  Brake spring  $14.40  

39  1072  11270  Cap screw, hex ¼" x 1"  $2.10  

 

24  

 
 

    Retail Price List - Parts • Fall 2024  

 
PART  DRAWING  CODE  

DESCRIPTION'  PRICE  
NO.  NO.  NO.  

40  1072  11270  Cap screw, hex ¼" x 1 "  $2.10  

41  1072  42109   $  

42  1072  42110   $  

43  1072  25130  Seal, oil CR6372  $31.50  

44  1072  42108  Control cabinet complete - waterproof  $28.50  

45  1072  14822  Brake Lever EHJW  $22.50  

46  1072  11198  Truss head bolt ¼" - 20 x ¾"  

   (.63 cm- 20 x 1.9 cm)  $2.10  

47  1072  11801  Oilite cam, grooved 5/8" - 24 x 3/8"    

   (1.59 cm - 24 x 9.5 cm) wide  $28.50  

48  1072  26141  Cam shaft, threaded 5/8" x 9 ¼" - 24   

   (1.59 cm x 23.5 cm - 24) EHJW  $45.00  

49  1072  26116  Cam retainer plate. waterproof EHJW  $23.25  

50  1072  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $2.10  

51  1072  12562  Brake shoe, lower  $37.50  

52  1072  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $2.10  

53  1072  12563  Brake shoe, upper  $37.50  

54  1072  31107  Sprocket 41B9 - 5/8" (1.59 cm) bore SS  $31.50  

55  1072  11830  Allen cap screw socket ¼" x 1 ¼" $2.25  

56  1072  11838  Roller nylotron for disconnect arm  $  

57  1072  11265  Cap screw, hex 3/8" x 1" (.94 cm x 2.5 cm)  $0.90  

58  1072  14219  Disconnect arm  $52.50  

59  1072  12561  Brake drum 4" (10 cm) dia.  $43.50  

60  1072  50680  Clutch assembly complete  $315.00  
 

 



MODELE TBHW  
Drawing No.1073 Mechanical  

 

   Retail Price List - Parts • Fall 2024  

 
PART  

NO  
CODE  

DESCRIPTION  PRICE  
  PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.   NO.  NO.  NO.  

1  1073  23104  Frame angle 27" (68.5 cm), left  $90.00   41  1073  11202  Cap screw ¼" - 20 x 4"   

1A  1073  42208  "Z" Bracket, control cabinet support - front  $45.00      (.63 cm -. 20 x 10 cm) long  $1.20  

1B  1073  23105  "U" Bracket, control cabinet support - rear  $39.00   42  1073  20001  Brake spring  $14.40  

1C  1073  23106  Frame angle 27" (68.5 cm) right  $90.00   43  1073  11270  Cap screw, hex ¼” x 1" $1.20  

2  1073  28301  Bearing insert pillow block ASPP-205    44  1073  28301  Bearing insert, pillow block A5PP-205   

   1" (2.5 cm) bore  $58.50      1" (2.5 cm) bore  $58.50  

2A  1073  42413  Pillow block bearing housing GP - 3 set  $25.50   45  1073  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $1.20  

3  1073  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.60   46  1073  14822  Brake lever EHJW  $22.50  

4  1073  12562  Brake shoe, lower  $37.50   47  1073  11198  Truss head bolt ¼" - 20 x ¾"  

5  1073  11379  Washer, flat ¼" (.63 cm)  $0.60      (.63 cm - 20 x 1 .9 cm)  $1.20  

6  1073  31103  Sprocket 41B36 - 1" (2.5 cm) bore KW / SS  $90.00   48  1073  12563  Brake shoe, upper  $37.50  

7  1073  31117  Sprocket 41B12 - 1" (2.5 cm) bore KW / SS  $40.50   49  1073  12561  Brake drum 4" (10 cm) dia.  $43.50  

8A  1073  24041  Roller chain # 41 Lin. / ft.  $750   50  1073  50690  Clutch assembly complete  $270.00  

8B  1073  24041  Roller chain # 41 Lin. / ft.  $7.50        

8C  1073  24041  Roller chain # 41 Lin. / ft.  $7.50        

9  1073  12501  Clutch plate, aluminum 4" dia. x 1"         

   (10 cm dia. x 2.5 cm) bore  $43.50        

10  1073  12576  Clutch disc. fiber 4" dia. x 1"          

   (10 cm dia. x 2.5 cm) bore  $22.50        

11  1073  34102  "V" Belt pulley 905 9" x 1"         

   (22.86 cm x 2.5 cm) bore  $75.00        

12  1073  31118  Sprocket 41B12- 5/8" (1.59 cm) bore KW/SS $40.50        

13  1073  20108  Clutch spring - 1 "  $22.50        

14  1073  11251  Washer SAE 1" (2.5 cm) hole  $2.10        

15  1073  11286  Nut, 1 " (2.5 cm) - 8 castellated  $16.50        

16  1073  19051  "V" Belt 51370  $26.70        

17  1073  34201  "V" Belt pulley MA20 5/8" (1.59 cm) bore  $43.50        

18  1073  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $2.10        

19  1073  11379  Washer flat ¼" (.63 cm)  $0.60        

20  1073  41010  Brake release cable, waterproof  $14.25        

21  1073  26116  Cam retainer plate, waterproof EHJW  $23.25        

22  1073    $        

23  1073  25023  Connector, liquid-tight ½" (1.25 cm)         

   90 degrees  $36.75        

24  1073  25123  Connector,liquid-tight ½" (1.25 cm) straight  $31.50        

25  1073  15502  Conduit liquid-tight ½" (1.25 cm) I.D.  $28.50        

26  1073  28002  Flange bearing F-360-13 5/8" (1.59 cm) hole  $25.50        

27  1073  20111  Cam retainer plate springs  $2.10        

28  1073  15591  "C" clip 5/8" (1.59 cm)  $1.50        

29  1073    $        

30  1073    $        

31  1073  42109  Control cabinet cover clip EJHW  $        

32  1073  26155  Shaft 8 ½" x 1" (21.6 cm x 2.5 cm)  $45.00        

33  1073  26156  Shaft 12 ½" x 1" (31.7 cm x 2.5 cm)  $60.00        

34  1073    $        

35  1073  25130  Seal, oil CR6372  $31.50        

36  1073  26141  Cam shaft, threaded 5/8" x 9 ¼" - 24         

   (1.59 cm x 23.5 cm - 24) EHJW  $45.00        

37  1073  11801  Oilite cam, grooved 5/8" - 24 x 3/8"           

   (1.59 cm - 24 x 9.5 mm) wide  $28.50        

38  1073  14405  Brake plate, explosion proof  $67.50        

39  1073  42106  Control cabinet complete - waterproof  $855.00        

40  1073   Electrics motor   For Trolley Assembly and Parts List see Drawing No .1058- 1058A  

   (see name plate for H.P. and voltage)  $     and pages 13-14    

        
        25  

 



MODEL ETHW  
Drawing No. 1074 Mechanical  

 

    Retail Price List - Parts • Fall 2024  

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

1  1074  23104  Frame angle 27" (68.5 cm), left  $90.00  

1A  1074  42208  "Z" Bracket, control cabinet support- front  $45.00  

1B  1074  23105  "U" Bracket, control cabinet support - rear  $39.00  

1C  1074  23106  Frame angle 27" (68.5 cm), right  $90.00  

2  1074  42413  Pillow block bearing housing GP - 3 set  $25.50  

3  1074  28301  Bearing insert pillow block ASPP- 205 1" (2.5 cm) bore  $58.50  

4  1074  42111  Control cabinet cover, EHJW, waterproof  $  

5  1074  42112  Cover dip boit EHJW  $  

6  1074  31103  Sprocket 41B36 - 1" (2.5 cm) bore KW / SS  $90.00  

7  1074  31117  Sprocket 41B12 - 1" (2.5 cm) bore KW / SS  $40.50  

7A  1074  31118  Sprocket 41B12- 5/8" (1 .59 cm) bore KW / SS  $40.50  

8A  1074  24041  Roller chain # 41 Lin. / ft.  $7.50  

8B  1074  24041  Roller chain # 41 Lin. / ft.  $7.50  

8C  1074  24041  Roller chain # 41 Lin. / ft.  $7.50  

9  1074  12501  Clutch plate, aluminum 4" dia. x 1" (10 cm dia. x 2.5 cm) bore  $43.50  

10  1074  12576  Clutch disc. fiber 4" dia. X 1" (10 cm dia. x 2.5 cm) bore  $22.50  

11  1074  34102  "V" Belt pulley 905 9" x 1 (22.86 cm x 2.5 cm) bore  $75.00  

12  ·1074  28002  Flange bearing F-360-13 5/8" (1.59 cm) hole  $25.50  

13  1074  20108  Clutch spring - 1"  $22.50  

14  1074  11251  Washer SAE 1" (2.5 cm) hole  $1.50  

15  1074  11286  Nut, 1" (2.5 cm) - 8 castellated  $16.50  

16  1074  19051  "V" Belt 5L370  $26.70  

17  1074  34201  "V" Belt pulley MA20 5/8" (1.59 cm) bore  $43.50  

18  1074  25123  Conduit liquid-tight ½" (1.25 cm) straight  $31.50  

19  1074  15591  "C" clip 5/8" (1.59 cm)  $1.50  

20  1074  25130  Seal, oil CR6372  $31.50  

21  1074  26141  Cam shaft, threaded 5/8" x 9 ¼" - 24 (1.59 cm x 23.5 cm - 24) EHJW  $45.00  

22  1074  11801  Oilite cam, grooved 5/8" - 24 x 3/8" (1.59 cm - 24 x 9.5 mm) wide  $28.50  

23  1074  42106  Control cabinet complete with base plate, waterproof  $855.00  

24  1074     $  

25  1074     $  

26  1074  28001  Flange bearing F- 360-13 3/8" (.94 cm) hole  $25.50  

27  1074  25023  Connector,liquid-tight ½" (1.25 cm) 90 degrees  $28.50  

28  1074  15502  Connector,liquid-tight ½" (1.25 cm) I.D.  $  

29  1074  20111  Cam retainer plate springs  $2.10  

30  1074     $  

31  1074  26116  Cam retainer plate, waterproof EHJW  $23.25  

32  1074  26155  Shaft 8 ½" x 1" (21.6 cm x 2.5 cm)  $45.00  

33  1074  26156  Shaft 12 ½" x 1" (3.7 cm X 2.5 cm)  $60.00  

40  1074   Electric motor (see name plate for H.P. and voltage)  $  

41  1074  50680  Clutch assembly complete  $285.00  

   For Trolley Assembly and Parts List see Drawing No. 1058 - 1058A and Pages 13-14   

     26      

 



  

MODEL SGO  
Drawing No. 1075 Mechanical  
 

PART  DRAWING  CODE  
DESCRIPTION  PRICE  

NO.  NO.  NO.  

  1 1075  11287  Nut, 5/8" (1.59 cm) castellated  $12.00  

2  1075  20103  Clutch spring  $18.00  

3  1075  12502  Clutch plate, aluminum 4" dia. x 5/8"    

   (10 cm dia. x 1.59 cm) bore  $43.50  

4  1075  12575  Clutch disc. fiber 4" dia. x 5/8"     

   (10 cm dia. x 1.59 cm) bore  $22.50  

5  1075  34052  "V" Belt pulley 705 7" x 5/8"    

   (17.5 cm x 1.59 cm) bore-double  $114.00  

6  1075  34053  "V" belt pulley MA15 1 ½" x 5/8"  

   (3.75 cm x 1.59 cm) bore-double  $60.00  

7  1075  19045  "V" Belt 4L360 two require  $23.70  

8  1075  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm)  $0.90  

9  1075  11202  Cap screw ¼" - 20 x 4"  

   (.63 cm - 20 x 10 cm) long  $8.10  

10  1075  20001  Brake spring  $14.40  

11  1075  12562  Brake shoe, lower  $37.50  

12  1075  11270  Cap screw, hex ¼" x 1" $0.90 

13  1075  12563  Brake shoe, upper  $37.50 

14  1075  12561  Brake drum 4" (10 cm) dia.  $43.50  

15  1075  42505  Base chassis and cover (see item 66)  $  

16  1075  28002  Flange bearing F-360·13 5/8" (1.59 cm) hole  $25.50  

17  1075  14218  Unit chassis  $375.00  

18  1075  24010  Connecting link # 40  $6.75  

19  1075  11697  Rod, threaded 3/8" -16 X 3 ¾"   

   (.94 cm- 16 x 9.38 cm)  $13.50  

20  1075  14841  Gate Bracket L  $79.50  

21  1075  14299  Bracket, disconnect arm  $16.50  

22  1075  11268  Cap screw, hex 5/16" x 1" $1.20  

23  1075  11268  Cap screw, hex 5/16" x 1"  $1.20  

24A  1075  31107  Sprocket 41B9 - 5/16" (1 .59 cm) bore SS  $31.50 

24B  1075  31107  Sprocket 41B9 - 5/16" (1 .59 cm) bore SS $31.50 

24C  1075  31107  Sprocket 41B9 - 5/16" (1 .59 cm) bore SS $31.50 

240  1075  31107  Sprocket 41B9 - 5/16" (1 .59 cm) bore SS $31.50 

25  1075  26124  Shaft, threaded 5/8" - 18 x 11 ¾"  

   (1.59 cm- 18 x 29.9 cm)  $78.00  

26  1075  31104  Sprocket 41 B23 - 5/8" (1.59 cm) bore KW / SS  $69.00  

26A  1075  31105  Sprocket 41 B23 - 1" (2.5 cm) bore KW / SS  $69.00  

27  1075  12123  Coupling 1 ¾" x 5/8" (4.38 cm x 1.59 cm)   

   bore 4 pins  $78.00  

28  1075  20104  Coupling spring - 5/8" (1.59 cm)  $14.40  

29  1075  11268  Cap screw, hex 5/16" x 1" $1.20  

30  1075  11268  Cap screw, hex 5/16" x 1" $1.20  

31  1075  26604  Shaft 14 ¾’’ x 1" keyway  $105.00  

32  1075  26253  Shaft 9 3/4" x 5/8" (24.76 cm x 1.59 cm) dia.   

   keywayed  $55.50  

33A  1075  24041  Roller chain # 41 Lin. / ft.  $7.50  

33B  1075  24041  Roller chain 'If 41 Lin. / ft.  $7.50  

33C  1075  24041  Roller chain # 41 Lin. / ft.  $7.50  

33D  1075  24041  Roller chain # 41 Lin. / ft.  $7.50  

34  1075  42402  Cover. control cabinet  $105.00  

35  1075  11091  Nut, fine 5/8" - 24 for cam shaft (1 .59 cm)   

   (not shown)  $10.50  

36  1075   Electric motor   

   (see name plate for H.P. and voltage)  $  

37  1075  11231  Stove bolts ¼" - 20 x 3 ½"  

   (.63 cm - 20 x 8.75 cm)  $8.10  

38  1075  11099  Truss head Bolt 10- 32 x 3/8"  $1.20  
 
 
 

 
 

                     Retail Price - List • Fall 2024 

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

39  1075  42401  Base, control cabinet  $105.00  

40  1075  14213  Brake plate  $67.50  

41  1075  31341  Sprocket 41B18 - 1" bore KW / SS  $84.00  

42  1075  11263  Cap screw, hex 3/8" x 1 ½" (.94 cm x 3.8 cm)  $2.10  

43  1075  28003  Flange bearing, high speed 1" (2.5 cm) bore  $66.00  

44  1075  11254  Spacer washer SAE 5/8" (1.59 mm)  $210  

45  1075  14211  Solenoid-brake lever, upper  $22.50  

46  1075  11198  Truss head bolt ¼" - 20 x ¾"  

   (.63 cm- 20 x 1.9 cm)  $0.90 

47  1075  11801  Oilite cam, grooved 5/8" - 24 x 3/8"     

   (1.59 cm - 24 x 9.5 mm) wide  $28.50  

48  1075  26140  Cam shaft, threaded 5/8" x 10 ¾" - 24   

   (1.59 cm x 27.3 cm -24)  $45.00  

49  1075  30010  Cover, solenoid switch  $45.00  

50  1075  26117  Cam retainer plate  $22.50  

51  1075  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $2.10  

52  1075  20111  Cam retainer plate springs  $2.10  

53  1075  28402  Flange bearing, high speed 5/8" bore  $48.00  

54  1075  11263  Cap screw, hex 3/8" x 1 ½” (.94 cm x 3.8 cm)  $1.20  

55  1075   Knob Thermostat Control See Thermostat  $  

55A  1075  11839  Washer spacer 5/8" bore special  $9.00  

56  1075  11099  Truss head Bolt 10 - 32 x 3/8"  $1.20  

57  1075  11376  Cap screw ¼”- 20 x ¾"   

   (.63 cm- 20 x 1.9 cm)  $2.10  

58  1075  11252  Washer, flat 3/8" (.94 cm)  $1.20  

59  1075   Manual disconnect lever pin (see item 60)  $  

60  1075  14842  Manuel disconnect lever pull SGO  $67.50  

61  1075   "0" Ring, disconnect lever (see item 60)  $  

62  1075   Stop spacer, disconnect lever (see item 60)  $  

63  1075  11536  Eye bolt 3/8" x 2 ½" (.94 cm x 6.4 cm)  $9.00  

64  1075  11099  Truss head Bolt 10 – 32 x 3/8" $0.90 

65  1075  26655  Stop Collar 3/8"  $10.50  

66  1075  42505  Base chassis  $1485.00  

67  1075  11830  Allen cap screw socket ¼" x 1 ¼"  $1.20  

68  1075  11838  Roller nylotron disconnect arm  $10.50  

69  1075  14840  Disconnect Arm SGO  $19.50  

70  1075  11265  Cap screw, hex 3/8" x 1" (.94 cm x 2.5 cm)  $1.20  

71  1075  11376  Cap screw ¼" - 20 x ¾" (.63cm- 20 x 1.9 cm)  $1.20  

72  1075   Thermostat control see name plate for voltage $  

73  1075   Thermostat Control Conductor contact Doorlec $  

74  1075    $  

75  1075    $  

76  1075  31127  Sprocket 41B12 - 5/8" (1.59 cm) bore Oilite  $40.50  

77  1075  26180  Shaft collar 5/8" (1.59 cm) bore  $10.50  

79  1075  261'80  Shaft collar 5/8" (1.59 cm) bore  $10.50  

80  1075  14875  Shaft Brace SGO Housing  $105.00  

81  1075  11262  Cap screw, hex 3/8" x ¾" (.94 cm x 1.88 cm) $2.10  

82  1075   Ringe (see item 83)  $  

83  1075  22600  Lock assembly  $58.50  

84  1075  14873  Strap for Post-Mounted (optional)  $  

85  1075  14874  "U" bracket Post-Mounted (optional)   

   Spec, Post dia.  $  

86  1075  11231  Stove bolts ¼" - 20 x 3 ½"   

   (.63 cm - 20 x 8. 75 cm)  $3.00  

87  1075   Heater strip (see name plate for voltage)  $  

88  1075  50682  Clutch assembly complete  $405.00  

 
27  

 



MODEL SGOH  
Drawing No. 1076 Mechanical  

 

         Retail Price - List • Fall 2024 

 
 PART  DRAWING  CODE  

DESCRIPTION  PRICE  
  PART DRAWING  

NO.     NO.  

CODE  
DESCRIPTION  PRICE  

NO.  NO.  NO.   NO.  

1  1076  42505  Base chassis and cover  $1785.00   48  1076  11254  Spacer washer SAE 5/8" (1.59 cm)  $3.00  

2  1076  24051  Connecting link # 50  $17.25   49  1076  20110  Hoist spring 5/8" (1.59 cm) - GH  $37.50  

3  1076  11701  Rod, threaded ½" x 3 ½"  $34.50   50  1076  11839  Washer spacer 5/8" bore special  $1.20  

4  1076  14870  Gate" L" bracket  $79.50   51  1076  12131  Brake disc 4" x 5/8" (10 cm x 1.59 cm) keyway  $75.00  

5  1076  11801  Oilite cam, grooved 5/8" - 24 x 3/8"     52  1076  14296  Brake mounting bracket  $28.50  

   (1.59 cm- 24 x 9.5 mm) wide  $28.50   53  1076  26130  Hoist shaft. threaded 5/8" x 12"   

6  1076  20111  Cam retainer plate springs  $20.10      (1.59 cm x 30 cm)  $78.00  

7  1076  26117  Cam retainer plate  $22.50   54  1076  31272  Front hoist cover GH/GHW  $58.50  

8  1076  14505  Control cabinet brace  $28.50   55  1076  18007  Reducer BHC - 63 - 5/8" " or 7/8"  

9  1076  11099  Truss head Bolt 10- 32 x 3/8" $1.20      (1.59 cm or 2.22 cm) input  $1185.00  

10  1076  42421  Base. control cabinet GH  $165.00   56  1076  14025  "L" bracket mitre gear cover  $43.50  

11  1076  42422  Cover. control cabinet GH  $81.00   57  1076  26601  Gusset plate GH, right  $75.00  

12  1076  28002  Flange bearing F-360-13 5/8" (1.59 cm) hole  $25.50   58  1076  14134  Control cabinet mounting bracket  $25.50  

13  1076  11091  Nut, fine 5/8"- 24 for cam shaft (1.59 cm)    59  1076  14409  Control cabinet support, left  $81.00  

   (not shown)  $10.50   60  1076  14876  Manual disconnect assembly SGOH  $109.50  

14  1076  40001  BX Connector 3/8" (.94 cm) 90 degrees  $7.50   61  1076  14877  Manual crank SGOH  $135.00  

15  1076  44522  Flexible conduit BX  $12.00   62  1076   Electric motor   

16  1076  14128  Hoist disconnect lever GH  $105.00      (see name plate for H.P. and voltage)  $  

17  1076  26104  Thrust bearing spacer  $30.75   63  1076  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $2.10  

18  1076  31270  Miter gear B1020  $88.50   64  1076  26602  Gusset plate GH, left  $81.00  

19  1076  20111  Cam retainer plate springs  $2.10   65  1076  14102  Main channel frame  $195.00  

20  1076  11262  Cap screw, hex 3/8" x ¾" (.94 cm x 1.88 cm) $1.20        

21  1076  11251  Washer SAE 1" (2.5 cm) hole  $1.50        

22  1076  12141  Caliper disc brake assembly  $178.50        

23  1076  26140  Cam shaft, threaded 5/8" x 10 ¾" - 24         

   (1.59 cm x 27.3 cm - 24)  $45.00        

24  1076  31270  Miter gear B1020  $88.50        

25  1076  14871  SGOH base support  $145.50        

26  1076  26135  Shaft keyway 1" x 12"  $90.00        

27  1076  28404  Flange bearing, cast iron 1" (2.5 cm) bore  $89.25        

28  1076    $        

29  1076  11231  Stove bolts ¼" - 20 x 3 ½"        

   (.63 cm - 20 x 8. 75 cm)  $4.50        

30  1076  31117  Sprocket 41B12 - 1" (2.5 cm) bore KW / SS  $40.50        

31  1076  11263  Cap screw, hex 3/8" x 1 ½” (.94 cm x 3.8 cm)  $2.10        

32  1076  11268  Cap screw, hex 5/16" x 1"  $2.10        

33  1076  14872  SGOH channel base shafts support  $178.50        

34  1076  42425  Base. housing SGOH (see item 1)  $        

35  1076   Ring (see item 36)  $        

36  1076  22600  Lock assembly  $66.00        

37  1076  14873  Stap for Post-Mounted (optional)  $        

38  1076  14874  ""U" bracket Post-Mounted (optional)         

   Spec, Post Dia. contact Doorlec  $        

39  1076  26180  Shaft collar 5/8" (1.59 cm) bore  $10.50        

40  1076  28412  Flange bearing 5/8" (1.59 cm)         

   bore Oilite bushing  $36.00        

41  1076  11376  Cap screw ¼" - 20 x ¾" (.63cm- 20 x 1.9 cm)  $2.10        

42  1076  28411  Flange bearing 1" (2 .5 cm)         

   bore Oilite bushing  $36.00        

43  1076    $        

44  1076  11265  Cap screw, hex 3/8"x 1" (.94 cm x 2.5 cm)  $2.10        

45  1076  31117  Sprocket 41B12 - 1" (2.5 cm) bore KW / SS  $40.50        

46  1076  24041  Roller chain # 41 Lin. / ft.  $7.50        

47  1076  31118  Sprocket 41B12 - 5/8" (1.59 cm) bore KW / SS  $40.50        

         

 28           

 



MODEL SGP  
Drawing No.3029 Mechanical  

 

        Retail Price - List • Fall 2024 

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
 PART  DRAWING  CODE  

DESCRIPTION  
 PRICE  

NO.  NO.  NO.   NO.  NO.  NO.    

1  3029  11280  Nut ¼" (.63 cm) - 20 nylon insert  $1.20   44  3029  42690   $0.60 

2  3029  20111  Cam retainer plate springs  $2.10  45  3029  11379  Washer. flat ¼" (.63 cm)  $0.60 

3  3029  11290  Nut, hex 8 - 32  $0.60  46  3029  11269  Cap screw, hex Cap screw, hex ¼” x 1 ½” $0.60 

3A  3029  14505  Control cabinet brace  $28.50   47  3029  14427  Operator drive base plate  $105.00  

4  3029  11261  Cap screw, hex ¼” x 1 ½”   48  3029  14428  Power drive housing  $345.00  

   (.63 cm x 3.8 cm)  $0.90  49  3029   Heater strip 250 watts  $   

5  3029  26117  Cam retainer plate  $22.50  50  3029   Any voltage  $375.00  

6  3029  11265  Cap screw, hex 3/8" x 1" (.94 cm x 2.5 cm) $1.20         

6A  3029  11861  Studs threaded 3/8" x 2"  $10.50   51  3029  11699  Rod, threaded (not shown)  $13.50  

7  3029  11253  Lock washer 3/8" (.94 cm)  $1.20   52  3029  26140  Cam shaft, threaded 5/8" x 10 ¾" - 24    

8  3029  11099  Truss head Bolt 10- 32 x 3/8" $0.60     (1.59 cm x 27.3 cm - 24)  $45.00 

9  3029  28002  Flange bearing F-360·13 5/8" (1.59 cm) hole $25.50   53  3029    $   

10  3029  11801  Oilite cam, grooved 5/8" - 24 x 3/8"      54  3029  11252  Washer, flat 3/8" (.94 cm)  $1.20  

   (1.59 cm - 24 x 9.5 mm) wide  $28.50   55  3029    $   

11  3029  14420  Limit housing SGP  $72.00   56  3029    $   

llA  3029  14421  Limit switch holder SGP  $29.25   57  3029  11811  Nut ¼" (.63 cm) - 20  $0.60 

l1B  3029  11201  Machine bolt No. 6 x 2" (5 cm) not shown  $0.90  58  3029  11377  Lock washer ¼" (.63 cm)  $0.60 

12  3029  11091  Nuts, fine 5/8" -24 for cam shaft (1.59 cm)    59  3029    $   

   (not shown)  $6.30   60  3029    $   

13  3029  11289  Nut, hex 3/8" (9.5 mm) - 16  $0.90  61  3029    $   

14  3029  11252  Washer flat 3/8" (.94 cm)  $1.20   62  3029    $   

15  3029  18007  Reducer BHC-63 - 5/8" or 7/8"     63  3029  11839  Washer spacer 5/8" bore special  $37.50  

   (1.59 cm or 2.22 cm) input  $1185.00   64  3029  11839  Washer spacer 5/8" bore special  $10.50  

16  3029  42680  Control panel main  $195.00   65  3029  12577  Clutch disc, fiber 1 ½" (3.75 cm)  $37.50  

17  3029  11258  Cap screw hex 3/8"x 1" stainless steel  $3.00   66  3029  12702  Clutch hub  $495.00  

18  3029  14874  "U" bracket post -mounted (optional)    67  3029  14429  Spacer torque limiter SGP 5/8" $17.25  

   Spec, Post Diam. contact Doorlec  $   68  3029  31105  Sprocket 41B23 - 1" (2.5 cm) bore KW / SS  $69.00  

19  3029  11259  Spring nut 3/8" $16.50   68A  3029  31104  Sprocket 41B23 - 5/8" (1.59 cm) bore KW / SS  $69.00  

20  3029  14423  Channel 1"  $45.00  69  3029  24502  Roller chain # 41 - 34 (681 inks)  $44.25  

21  3029    $   70  3029  11273  Bolt ¼" - 20 x 2"  $1.50  

22  3029  42682   $   71  3029  11811  Nut, ¼" (.63 cm) - 20  $0.60 

23  3029  14424  Reinforcing metal strap  $31.50   72  3029  11272  Cap screw hex ¼" x ¾" $3.00  

24  3029    $   73  3029  11554  Cutter pin - chain disconnect arm holder  $0.75  

25  3029  42685  Operator cabinet  $2085.00   74  3029  26080  Shaft collar - 1" (2.5 cm) hole  $13.50  

26  3029  42686   $   75  3029  28404  Flange bearing, cast iron 1" (2.5 cm) bore  $89.25  

27  3029  14841  Gate Bracket L $26.50   76  3029  11263  Cap screw, hex 3/8" x 1 ½"   

28  3029  14425  Chain guard gasket  $15.00      (.94 cm x 3.8 cm)  $1.50  

29  3029  14426  Chain guard SGP  $109.50   77  3029  14430  Bracket ''L'' disconnect arm SGP  $16.50  

30  3029 <  11299  Machine screw 10/32" x ½"  $0.45   78  3029  11374  Washer, flat 5/16"  $1.20  

31  3029  11697  Rod, threaded 3/8"- 16 x 3 ¾"    79  3029  11280  Nut, ¼" (.63 cm) - 20 nylon insert  $1.20  

   (.94 cm - 16 x 9.38 cm)  $13.50   80  3029  11838  Roller nylotron disconnect arm  $10.50  

32  3029  24051  Connecting link # 50  $17.25   81  3029  11268  Cap screw, hex 5/16" x 1"  $0.90 

32A  3029  24050  Roller chain # 50 Lin. / ft.  $17.25   82  3029  14431  Disconnect lever SGP  $49.50  

32B  3029  24501  Roller chain # 50 25 ½' (40 links)  $37.50   83  3029  14411  Gate Bracket L  $79.50  

33  3029  42687  Control panel right  $150.00   84  3029  12124  Coupling 2 ¾" x 1" (5.75 cm x 2.5 cm)  $103.50  

34  3029  11862  Spacer 3/8" SGP  $9.00   85  3029  20109  Hoist spring EHJ  $15.00  

35  3029  11258  Cap screw hex 3/8" x 1 " stainless steel  $3.00   86  3029  31335  Sprocket 50B16  $60.00  

36  3029  31337  Sprocket 50B12- 1" (2 .5 cm) bore KW / SS  $54.00   87  3029  31290  Torque limiter sprocket hub with    

37  3029  31110  Sprocket 50B23 - 1" (2 .5 cm) bore KW / SS  $72.00      bronze bushing  $435.00  

38  3029  26080  Shaft collar - 1" (2 .5 cm) hole  $13.50   88  3029  31274  Clutch disc. 4" x ½" (10 cm x 1.25 cm)  $114.00  

39  3029  11263  Cap screw, hex 3/8" x 1 ½"   89  3029  20201  Spring washer 100 mm x 41 mm x 4 mm  $85.50  

   (.94 cm x 3.8 cm)  $1.50   90  3029    $   

40  3029  26660  Idler shaft 1" x 13 ½"  $90.00   91  3029    $   

  41  3029  26665  Drive shaft 1 " x 19" stress-proof  $111.00   92  3029  31276  Pressure cap 2" x 1 ¼" (5 cm x 3.2 cm)  $75.00  

42     $   93  3029  11610  Nut ½" nylon  $11.25  

43     $   94  3029  5075  Limit switches housing compete  $375.00  

         

         29  

 



MODEL TCBOA  
Drawing No. 8000-0A Mechanical and Electrical  

 

         Retail Price - List • Fall 2024

   
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

1  8000-0A  42650  Cabinet assembly  $2025.00  

2  8000-0A  11263  Cap screw, hex 3/8" x 1 ½" (.94 cm x 3.8 cm)  $1.50  

3  8000-0A   Electric motor   

   (see name plate for H.P. and voltage)  $  

4  8000-0A  11268  Cap screw, hex 5/16" x 1" $0.90  

5  8000-0A  11374  Washer, flat 5/16" $1.20  

6  8000-0A  14728  Motor mount assembly  $172.50  

7  8000-0A  11378  Lock washer 5/16" (8 mm)  $0.60  

8  8000-0A  11363  Nut, hex 5/16" - 18  $0.90  

9  8000-0A  11265  Cap screw, hex 3/8" x 1" (.94 cm x 2.5 cm) $1.20 

10  8000-0A  11253  Lock washer 3/8" (.94 cm)  $1.20 

11  8000-0A  14734  Plate assembly - gearbox mounting  $147.00  

12  8000-0A  11252  Washer, flat 3/8" (.94 cm)  $1.20 

13  8000-0A  11268  Cap screw hex 5/16" x 1" $0.90 

14  8000-0A  32003  Key, square 1 ½" x ¼" x ¼" $3.00  

15  8000-0A  18009  Reducer  $1275.00  

16  8000-0A  14729  Lever assembly - gearbox  $75.00  

17  8000-0A  11373  Set screw 3/8" - 16 x ½" $1.20 

18  8000-0A  28412  Flange bearing 5/8" (1.59 cm)   

   bore Oilite bushing  $36.00  

19  8000-0A  14730  Bar, connecting  $135.00  

  20  8000-0A  11285  Nut, hex 5/8" (1 .59 cm) - 18 nylon  $7.50  

  21  8000-0A  28412  Flange bearing 5/8"    

   (1.59 cm) bore Oilite bushing  $22.50  

  22  8000-0A  28306  Flange bearing 1 ¼"  

   bore with set screw collar  $962.00  

  23  8000-0A  28005  Spacer, bearing mounting  $12.00  

  24  8000-0A  11252  Washer, flat 3/8" (.94 cm)  $1.20 

  25  8000-0A  11289  Nut, hex 3/8" (9.5 mm) - 16  $0.90 

  26  8000-0A  14735  Lever, barrier shaft  $34.50  

  27  8000-0A  32116  Rollpin ¼" x 2 ½" $1.50  

  28  8000-0A  14731  Cam, limit switch  $22.50  

  29  8000-0A  11098  Truss head bolt 10 - 32 x ¾" long   

   (1.36 cm x .94 cm)  $0.90 

30  8000-0A  32110  Rollpin 3/16" x 1"  $1.20 

31  8000-0A  11006  Screw, round head # 4 - 40 x 1 ¼" $0.90 

32  8000-0A  14732  Bracket, limit switch mounting  $105.00  

33  8000-0A  11289  Nut, hex 3/8" (9.5 mm) -16  $0.90 

34  8000-0A  11268  Cap screw hex 5/16" x 1" $0.90 

35  8000-0A  43811  Limit switch holder (not shown new)  $57.00  

36  8000-0A  11836  Pin 1/8" D x 15/16" $1.20 

37  8000-0A  21701  Limit switch single ATM  $28.50  

38  8000-0A  11004  Washer, flat #4  $0.60  

39  8000-0A  11008  Nut, hex elastic stop #4 - 40  $0.90 

40  8000-0A  26650  Shaft, double barrier  $135.00  

41   8000-0A 42651  Cover assembly  $225.00  

42   8000-0A  32002  Key, square ¾" x 3/16" x 3/16" $1.20 

43   8000-0A  11696  Stud, threaded 3/8" - 16 x 7"   

   (9.5 mm - 16 x 178 mm)  $13.50  

44  8000-0A  11289  Nut, hex 3/8" (9.5 mm) -16  $1.50  

45  8000-0A  11273  Bolt ¼" x - 20 x 2"  $1.20 

46  8000-0A  34105  Pulley 8" dia. x ¾" bore  $69.00  

47  8000-0A  11362  Set screw, ¼"- 20 x ½" $1.20 

48  8000-0A  19043  "V" belt 4L320  $23.70  

 
30  

  

PART  DRAWING  CODE  
DESCRIPTION  PRICE  

NO.  NO.  NO.  

49  8000-0A  34202  "V" belt pulley MA15 1 ½" x 5/8"    

   (3. 75 cm x 1.59 cm) bore  $43.50  

50  8000-0A  11265  Cap screw, hex 3/8" x 1" (.94 cm x 2.5 cm)  $1.20 

51  8000-0P  11253  Lock washer 3/8" (.94 cm)  $1.20 

52  8000-0A    $  

53  8000-0A  42654   $  

54  8000-0A  22600  Lock assembly  $58.50  

55  8000-0A    $  

56  8000-0A    $  

57  8000-0A    $  

58  8000-0A  32002  Key, square ¾" x 3/16" x 3/16" $1.50  

59  8000-0A    $  

60  8000-0A    $  

61  8000-0A  11200  Screw, round head # 10 - 32 x 1 ½"  $0.60  

62  8000-0A  11281  Nut # 10 - 32 nylon insert  $0.60  

63  8000-0A   Element, heater (see name plate for voltage) $  

64  8000-0A    $  

65  8000-0A    $  

66  8000-0A  44102   $  

67  8000-0A   Transformer (see name plate for voltage)  $  

68  8000-0A    $  

69  8000-0A    $  

70  8000-0A    $  

71  8000-0A    $  

72   8000-0A   $  

73  8000-0A    $  

74  8000-0A  14733  Chassis electrical  $75.00  

   See pages 38, 39 for electrical   

   components   

MODEL TCBOA  
Drawing No. 8002 Articulated Arm Assembly  
 

PART  DRAWING  CODE  
DESCRIPTION  

PRICE  

NO.  NO.  NO.   

1  8002  14705  Pivot Plate Counter Balance TCBOA  $390.00  

2  8002  14706  Barrier Clamp  $105.00  

3  8002  14707  Barrier Arm Straight  $345.00  

4  8002  14708  Barrier Arm Tampered  $375.00  

5  8002  14709  Bracket Pivot Housing  $270.00  

6  8002  14710  Bracket Pivot Shaft  $255.00  

7  8002  14711  Connecting Road LH  $75.00  

8  8002  14712  Nut LH  $75.00  

9  8002  14713  Nut Standard  $5.10  

10  8002  14714  Connecting Rod RH  $75.00  

11  8002  14715  Bracket Connecting Rod  $63.00  

12  8002  14716  C Ring Retaining 1 "  $7.50  

13  8002  32116  Rollpin ¼" x 2 ½" $1.50  

14  8002  11263  Cap screw, hex 3/8" x 1 ½" (.94 cm x 3.8 cm)  $1.50  

15  8002  11289  Nut, hex 3/8" (9.5 mm) - 16  $0.90 

16  8002  11253  Lock washer 3/8" (.94 cm)  $1.20 

  50775  Limit switch assembly  $405.00  

 
 

 
 



MODEL TCBOS  
Drawing No. 8000-05 Mechanical and Electrical  

 

 

         Retail Price - List • Fall 2024

 
 PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

1  8000-05  42650  Cabinet assembly  $2025.00  

2  8000-05  11263  Cap screw, hex 3/8" x 1 ½" (.94 cm x 3.8 cm)  $1.50  

3  8000-05   Electric motor   

   (see name plate for H.P. and voltage)  $  

4  8000-05  11268  Cap screw, hex 5/16" x 1"  $0.90 

5  8000-05  11374  Washer, flat 5/16" $1.20 

6  8000-05  14728  Motor mount assembly  $172.50  

7  8000-05  11378  Lock washer 5/16" (8 mm) $0.60 

8  8000-05  11363  Nut, hex 5/16" - 18 $0.90 

9  8000-05  11265  Cap screw, hex 3/8" x 1" (.94 cm x 2.5 cm) $1.20 

10  8000-05  11253  Lock washer 3/8" (.94 cm) $1.20 

11  8000-05  14734  Plate assembly - gearbox mounting  $147.00  

12  8000-0S  11252  Washer, flat 3/8" (.94 cm) $1.20 

13  8000-05  11268  Cap screw hex 5/16" x 1" $0.90 

14  8000-05  32003  Key, square 1 ½" x ¼" x ¼" $1.00  

15  8000-05  18009  Reducer  $1275.00  

16  8000-05  14729  Lever assembly - gearbox  $75.00  

17  8000-05  11373  Set screw 3/8" - 16 x ½" $1.20 

18  8000-05  28412  Flange bearing 5/8" (1.59 cm)  

   bore Oilite bushing  $36.00  

19  8000-05  14730  Bar, connecting  $135.00  

20  8000-05  11285  Nut, hex 5/8" (1 .59 cm) - 18 nylon $7.50  

21  8000-05  28412  Flange bearing 5/8" (1.59 cm)   

   bore Oilite bushing  $22.50  

22  8000-05  28306  Flange bearing 1 ¼" bore with set   

   screw collar  $96.00  

23  8000-05  28005  Spacer, bearing mounting  $12.00  

24  8000-05  11252  Washer, flat 3/8" (.94 cm)  $1.20 

25  8000-05  11289  Nut, hex 3/8" (9.5 mm) - 16  $0.90 

26  8000-05  14735  Lever, barrier shaft  $34.50  

27  8000-05  32116  Rollpin ¼" x 2 ½" $1.50  

28  8000-05  14731  Cam, Ii mit switch  $22.50  

29  8000-05  11098  Truss head bolt 10 - 32 x ¾" long  

   (1.36 cm x .94 cm)  $0.90 

30  8000-05  32110  Rollpin 3/16" x 1" $1.20 

31  8000-05  11006  Screw, round head # 4 - 40 x 1 ¼" $0.90 

32  8000-05  14732  Bracket, limit switch mounting  $105.00  

33  8000-05  11289  Nut, hex 3/8" (9.5 mm) -16 $0.90 

34  8000-05  11268  Cap screw hex 5/16" x 1" $0.90 

35  8000-05  43811  Limit switch holder (not shown new)  $57.00  

36  8000-05  11836  Pin 1/8" D x 15/16" $1.20 

37  8000-05  21701  Limit switch single ATM  $28.50  

38  8000-05  11004  Washer, flat # 4  $0.60 

39  8000-05  11008  Nut, hex elastic stop # 4 - 40  $0.90 

40  8000-05  26650  Shaft, double barrier  $135.00  

41  8000-05  42651  Cover assembly  $225.00  

42  8000-05  32002  Key, square ¾" x 3/16" x 3/16" $1.20 

43  8000-05  11696  Stud, threaded 3/8" - 16 x 7"  

   (9.5 mm -16 x 178 mm)  $13.50  

44  8000-05  11289  Nut, hex 3/8" (9.5 mm) -16 $1.50  

45  8000-05  11273  Bolt ¼" x - 20 x 2" $1.20 

46  8000-0S  34105  Pulley 8" dia. x ¾" bore $69.00  

47  8000-05  11362  Set screw, ¼"- 20 x ½" $1.20 

48  8000-05  19043  "V" belt 4L320  $23.70  

 

 PART  DRAWING  CODE  
DESCRIPTION  PRICE  

NO.    NO.  NO.  

49  8000-05  34202  "V" belt pulley MA15 1 ½" x 5/8"    

   (3.75 cm x 1.59 cm) bore  $43.50  

50  8000-0S  11265  Cap screw, hex 3/8" x 1" (.94 cm x 2.5 cm) $1.20 

51  8000-05  11253  Lock washer 3/8" (.94 cm) $1.20 

52  8000-05    $  

53  8000-05    $  

54  8000-05    $  

55  8000-05   Lock assembly  $58.50  

56  8000-05  22600   $  

57  8000-05    $  

58  8000-05  32002  Key, square ¾" x 3/16" x 3/16" $1.50  

59  8000-05    $  

60  8000-05    $  

61  8000-05  11200  Screw, round head # 10 - 32 x 1 ½" $0.60 

62  8000-05  11281  Nut # 10 - 32 nylon insert  $0.60 

63  8000-05   Element, heater (see page 39)  $  

64  8000-05  36201   $  

65  8000-05  36101   $  

66  8000-05    $  

67  8000-05   Transformer (see page 38)  $  

68  8000-05    $  

69  8000-05    $  

70  8000-05    $  

71  8000-05    $  

72  8000-05    $  

73  8000-05    $  

74  8000-05  14733  Chassis electrical  $75.00  

  50775  Limit switch assembly  $225.00  

   See pages 38, 39 for electrical  

   components   

 

MODEL TCBOS   
Drawing No. 8001  

Single Arm Assembly  
 

PART  DRAWING  COOE  DESCRIPTION  PRICE  

NO.  NO.  NO.    

1  8001  14701  Pivot Plate  $75.00  

2  8001  32116  Rollin ¼" x 2 ½"  $1.50  

3  8001  14702  Knife Blade  $43.50  

4  8001  11099  Truss head bolt 10 - 32 x 3/8"   $0.90 

5  8001  14703  Barrier Arm 12 ft. Maximum  $375.00  

6  8001  14704  Barrier Arm Clamp TCBOS  $135.00  

7  8001  11378  Lock Washer 5/16" (8 mm)  $0.90 

8  8001  11380  Cap Screw 5/16"- 20 x 1 ¼"  

   (.78 cm - 20 x 3.2 cm) (not shown)  $1.20 

   
31 



MODEL TCBOD  
Drawing No. 8000-00 Mechanical and Electrical  

 

          Retail Price - List • Fall 2024

  
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

1  8000- OD  42650  Cabinet assembly  $2025.00  

2  8000- OD  11263  Cap screw, hex 3/8" x 1 ½" (.94 cm x 3.8 cm) $1.50  

3  8000- OD   Electric motor   

   (see name plate for H.P. and voltage)  $  

4  8000- OD  11268  Cap screw, hex 5/16" x 1" $0.90  

5  8000- OD  11374  Washer, flat 5/16" $1.20  

6  8000- OD  14728  Motor mount assembly  $172.50  

7  8000- OD  11378  Lock washer 5/16" (8 mm) $0.60  

8  8000- OD  11363  Nut, hex 5/16" - 18 $0.90  

9  8000- OD  11265  Cap screw, hex 3/8" x 1" (.94 cm x 2.5 cm) $1.20  

10  8000- OD  11253  Lock washer 3/8" (.94 cm) $1.20  

11  8000- OD  14734  Plate assembly - gearbox mounting  $147.00  

12  8000- OD  11252  Washer, flat 3/8" (.94 cm) $1.20  

13  8000- OD  11268  Cap screw hex 5/16" x 1" $0.90  

14  8000- OD  32003  Key, square 1 ½" x ¼" x ¼" $3.00  

15  8000- OD  18009  Reducer  $1275.00  

16  8000- OD  14729  Lever assembly - gearbox  $75.00  

17  8000- OD  11373  Set screw 3/8" - 16 x ½" $1.20  

18  8000- OD  28412  Flange bearing 5/8" (1.59 cm)  

   bore Oilite bushing  $36.00  

19  8000-0D  14730  Bar, connecting  $135.00  

20  8000- OD  11285  Nut, hex 5/8" (1 .59 cm) - 18 nylon $7.50  

21  8000- OD  28412  Flange bearing 5/8" (1.59 cm)  

   bore Oilite bushing  $22.50  

22  8000- OD  28306  Flange bearing 1 ¼" bore with set screw collar  $96.00  

23  8000- OD  28005  Spacer, bearing mounting  $12.00  

24  8000- OD  11252  Washer, flat 3/8" (.94 cm) $1.20  

25  8000- OD  11289  Nut, hex 3/8" (9.5 mm) - 16 $0.90  

26  8000- OD  14735  Lever, barrier shaft  $34.50  

27  8000- OD  32116  Rollpin ¼" x 2 ½" $1.50  

28  8000- OD  14731  Cam, limit switch  $22.50  

29  8000- OD  11098  Truss head bolt 10 - 32 x ¾" long  

   (1.36 cm x .94 cm)  $1.50  

30  8000- OD  32110  Rollpin 3/16" x 1" $1.20  

31  8000- OD  11006  Screw, round head # 4 - 40 x 1 ¼" $0.90  

32  8000- OD  14732  Bracket, limit switch mounting  $105.00  

33  8000- OD  11289  Nut, hex 3/8" (9.5 mm) -16 $0.90  

34  8000- OD  11268  Cap screw hex 5/16" x 1" $0.90  

35  8000- OD  43811  Limit switch holder (not shown new)  $57.00  

36  8000- OD  11836  Pin 1/8" D x 15/16"  $1.20  

37  8000- OD  21701  Limit switch single ATM  $28.50  

38  8000- OD  11004  Washer, flat # 4  $0.60  

39  8000- OD  11008  Nut, hex elastic stop # 4 - 40  $0.90  

40  8000- OD  26650  Shaft, double barrier  $135.00  

41  8000- OD  42651  Cover assembly  $225.00  

42  8000- OD  32002  Key, square ¾" x 3/16" x 3/16" $1.20  

43  8000- OD  11696  Stud, threaded 3/8" - 16 x 7"  

   (9.5 mm - 16 x 178 mm)  $13.50  

44  8000- OD  11289  Nut, hex 3/8" (9.5 mm) -16 $1.50  

45  8000- OD  11273  Bolt ¼" x - 20 x 2" $1.20  

46  8000- OD  34105  Pulley 8" dia. x ¾" bore $69.00  

47  8000- OD  11362  Set screw, ¼"- 20 x ½" $1.20  

48  8000- OD  19043  "V" belt 4L320  $23.70  

49  8000- OD  34202  "V" belt pulley MA 15 1 ½" x 5/8"   

   (3.75 cm x 1.59 cm) bore  $43.50  

32  

 

 PART  DRAWING  CODE  
DESCRIPTION  PRICE  

 NO.  NO.  NO.  

50  8000- OD  11265  Cap screw, hex 3/8" x 1" (.94 cm x 2.5 cm) $1.20  

51  8000- OD  11253  Lock washer 3/8" (.94 cm) $1.20  

52  8000- OD    $  

53  8000- OD    $  

54  8000- OD    $  

55  8000- OD    $  

56  8000- OD  22600  Lock assembly  $58.50  

57  8000- OD    $  

58  8000- OD  32002  Key, square ¾" x 3/16" x 3/16" $1.50  

59  8000- OD    $  

60  8000- OD  42653   $  

61  8000- OD  11200  Screw, round head # 10 - 32 x 1 ½" $0.60  

62  8000- OD  11281  Nut # 10 - 32 nylon insert  $0.60  

63  8000- OD   Element, heater (see page 39)  $  

64  8000- OD  36201   $  

65  8000- OD    $  

66  8000- OD    $  

67  8000- OD   Transformer (see page 38)  $  

68  8000- OD    $  

69  8000- OD    $  

70  8000- OD    $  

71  8000- OD    $  

72  8000- OD    $  

73  8000- OD    $  

74  8000- OD  14733  Chassis electrical  $75.00  

  50775  Limit switch assembly  $405.00  

   See pages 38, 39 for electrical   

   components   

MODELTCBOD  
Drawing No. 8003  

Double Arm Assembly  
 

PART  DRAWING  CODE  
DESCRIPTION  PRICE  

NO.  NO.  NO.  

1  8003  14717  Clamp BarrierTCBOD RH  $180.00  

2  8003  14718  Brace Rear  $195.00  

3  8003  14719  Barrier Arm RH  $375.00  

4  8003  14720  Brace Front  $165.00  

5  8003  14721  "U" BracketTCBOD  $63.00  

6A  8003  14723  Nose cone  $60.00  

6  8003  14722  Barrier Extension  $375.00  

7  8003  14724  Barrier Arm LH  $375.00  

8  800  14725  Clamp Barrier TCBOD LH  $180.00  

9  8003  14726  Pivot Plate Counter Balance LH  $330.00  

10  8003  14727  Pivot Plate Counter Balance RH  $330.00  

11  8003  32116  Rollin ¼" x 2 ½" $1.20  

12  8003  11261  Cap screw, hex ¼” x 1 ½” (.63 cm x 3.8 cm) $0.90  

13  8003  11811  Nut ¼" (.63 cm) - 20  $0.60  

14  8003  11377  Lock washer ¼" (.63 cm)  $0.60  

15  8003  11371  Cap screw 5/16" x ½" (.78 cm x 1.26 cm)  $0.90  

16  8003  11363  Nut, hex 5/16" - 18 $0.90  

17  8003  11378  Lock washer 5/16" (8 mm) $0.60  

    

    

 



  

MODEL SWGO  
Drawing No. 8500 Mechanical and Electrical  
 

PART  DRAWING  CODE  
DESCRIPTION  PRICE  

NO.  NO.  NO.  

1  8500  42670  Welded frame assembly  $2625.00  

2  8500  42671  Cover assembly - side  $345.00  

3  8500  42672  Cover assembly - end  $345.00  

4  8500  42473  Cover top  $345.00  

5  8500  14860  Bracket "G" box (RH)  $75.00  

6  8500  14861  Bracket "Gu’’ box (IH)  $75.00  

7  8500  31112  Sprocket # 50 1 ¼" bore (54 teeth)  $165.00  

8  8500  14862  CAM - limit switch  $22.50  

9  8500  42674  Panel assembly - electrical control mounting  $495.00  

10  8500  42675  Angle, support  $64.50  

11  8500  42676  "Z" Bracket  $102.00  

12  8500  426n  Chassis electrical control  $165.00  

13  8500  26185  Shaft, output 1 ¼" dia.  $195.00  

14  8500  28404  Flange bearing, cast iron 1" (2.5 cm) bore  $89.25  

15  8500  11263  Cap screw, hex 3/8" x 1 ½" (.94 cm x 3.8 cm)  $1.50  

16  8500  12131  Brake disc 4" x 3/8" (10 cm x 1.59 cm) keyway  $60.00  

17  8500  12575  Clutch disc, fiber 4" dia. x 5/8"  

   (10 cm dia. x 1.59 cm) bore  $22.50  

19  8500  34101  "V" Belt pulley 905 9" x 5/8"  

   (22.86 cm x 1.59 cm) bore  $75.00  

20  8500  34201  "V" Belt pulley MA20 5/8" (1.59 cm) bore  $28.50  

21  8500  19054  "V" Belt 51380  $  

22  8500   Electric motor   

   (see name plate for H.P. and voltage)  $0.60  

23  8500  11200  Screw, round head # 10 - 32 x 1 ½" $13.50  

24  8500  15595  Crescent retaining ring # 5103-150  $90.00  

25  8500  42678  Gasket, self-adhesive ¼" TK x 1" wide  $  

26  8500  18007  Reducer BHC - 63- 5/8" or 7/8"  

   (1.59 cm or 2.22 cm) input  $1185.00  

27  8500  14863  Stop assembly  $60.00  

28  8500  26187  Shaft, clutch drive  $60.00  

29  8500  11252  Washer, flat 3/8" (.94 cm)  $1.20  

32  8500  11362  Set screw, 1¼ - 20 x ½"  $1.20  

33  8500  11245  Bolt, chain drive adjuster, hex ½" x 11 x 4"  $22.50  

34  8500  11246  Bolt, hex ½" - 13 x 1"   $2.10  

35  8500  32004  Key, ¼" square x 2 ½"   $1.50  

36  8500  11373  Set screw 3/8" - 16 x ½" $1.20  

37  8500  14864  Arm assembly - Lever (1 ¼" diam.)  $495.00  

38  8500  28306  Flange bearing 1 ¼" bore with set screw collar  $96.00  

39  8500  24050  Chain # 50 - 5 feet  $86.25  

40  8500  24051  Connecting link # 50  $17.25  

41  8500  11255  Washer, flat- ½" nom.  $1.50  

42  8500  11270  Cap screw, hex ¼" x 1"  $0.60  

43  8500  11379  Washer, flat ¼" (.63 cm)  $0.90  

44  8500  11268  Cap screw hex 5/16" x 1" $0.60  

45  8500  11378  Lock washer 5/16" (8 mm)  $0.60  

46  8500  11379  Washer flat ¼" (.63 cm)  $0.60  

47  8500  11246  Bolt, hex ½" - 13 x 1" $2.10  

48  8500   Heater element - 500 W. (see page 39)  $  

49  8500  11281  Nut # 1 0 - 32 nylon insert  $0.60  

50  8500  11268  Cap screw hex 5/16" x 1" $0.90  

51  8500  11255  Washer, flat - ½" nom.  $1.50  

52  8500  11098  Truss head bolt 10- 32 x ¾" long   

   (1.36 cm x .94 cm)  $0.90  
 

 
33 

 

                     Retail Price - List • Fall 2024 

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

53  8500  11190  Washer, split lock # 10 nom.  $060  

54  8500    $  

55  8500  11245  Bolt, chain drive adjuster, hex ½" x 11 x 4"  $19.50  

56  8500  11370  Nul, hex ½" - 13  $2.10  

57  8500  11370  Nut, hex ½" - 13  $2.10  

58  8500  11362  Set screw, ¼" - 20 x ½" $1.20  

59  8500  11364  Set screw 5/16" $0.90  

60  8500  32110  Roll pin 3/16" x 1"   $1.20  

61  8500  21210  Limit switch holder  $59.25  

62  8500  21001  Limit switch "MICRO"  $22.50  

63  8500  32121  Pin 1/8" x 5/16" $0.90  

64  8500  11201  Machine bolt No. 6 x 2" (5 cm) (not shown)  $0.90  

65  8500  11004  Washer, flat # 4  $0.60  

66  8500  11008  Nut, hex elastic stop # 4 - 40  $0.90  

67  8500  11256  Washer split lock- 5/8" nom.  $0.90  

68  8500  14865  Channel (22" LG.)  $285.00  

69  8500  11246  Bolt, hex ½" - 13 x 1"  $2.10  

70  8500  11257  Lock washer - ½" nom.  $1.50  

71  8500  11257  Lock washer - ½" nom.  $1.50  

72  8500  11257  Lock washer - ½" nom.  $1.50  

73  8500  11255  Washer, flat - ½" nom.  $1.50  

74  8500  11373  Set screw 3/8" - 16 x ½"   $1.20  

75  8500  14866  Pin, pull  $34.50  

76  8500  14867  Link, swivel  $105.00  

77  8500  14868  Pipe, connecting  $102.00  

78  8500  14869  Plate gate  $57.00  

79  8500   See pages 38, 39 Electrical Components  $  

80  8500  39002   $  

81  8500  39005   $  

82  8500  39008   $  

83  8500  15220   $  

83  8500  15221   $  

84  8500    $  

85  8500    $  

86  8500    $  

87  8500  32005  Key, 3/16" square x 2 ½" $2.10  

88  8500  32119  Rollpin 1/8" x 5/8"   $1.20  

89  8500  32003  Key, square 1 ½" x ¼" x ¼" $1.20  

90  8500  11364  Set screw 5/16" $0.90  

91  8500  31337  Sprocket 50B12 - 1" (2.5 cm) bore KW / SS  $40.50  

92  8500  11254  Spacer washer SAE 5/8" (1.59 cm)  $2.10  

93  8500  20103  Clutch spring  $19.50  

94  8500  11287  Nul, 5/8" (1.59 cm) castellated  $12.00  

 



  

MODEL SWGOH  
 
Drawing No. 8501 Mechanical and Electrical  
 

PART  DRAWING  CODE  
DESCRIPTION  PRICE  

NO.  NO.  NO.  

1  8501  42670  Welded frame assembly  $2625.00  

2  8501  42671  Cover assembly - side  $345.00  

3  8501  42672  Cover assembly - end  $345.00  

4  8501  42473  Cover, top  $345.00  

5  8501  14860  Bracket "G" box (RH)  $75.00  

6  8501  14861  Bracket "G" box (iH)  $75.00  

7  8501  31350  Sprocket # 80 -2" bore (44 teeth)  $495.00  

8  8501  14862  CAM - limit switch  $22.50  

9  8501  42674  mounting Panel assembly - electrical control $495.00  

10  8501  42675  Angle, support  $64.50  

11  8501  42676  "z" Bracket  $102.00  

12  8501  42677  Chassis electrical control  $165.00  

13  8501  26186  Shaft, output 2" dia.  $195.00  

14  8501  31286  Clutch modo For # 80 chain  $105.00  

15  8501  31355  Sprocket set assembly # 80  $135.00  

16  8501  31283  Clutch disc 4" x ½" thick (10.16 cm x 1.25 cm)  $105.00  

17  8501  12577  Clutch disc, fibre ½" (3 .75 cm)   

18  8501   Spacer  $34.50  

19  8501  34101  "V" Belt pulley 905 9" x 5/8"    

   (22.86 cm x 1 .59 cm) bore  $75.00  

20  8501  34201  "V" Belt pulley MA20 5/8" (1.59 cm) bore  $75.00  

21  8501  19054  "V" Belt 5L380  $28.50  

22  8501   Electric motor   

   (see name plate for H.P. and voltage)  $  

23  8501  11200  Screw, round head # 10- 32 x 1 ½"  $0.60  

24  8501  15595  Crescent retaining ring # 5103-150  $13.50  

25  8501  42678  Gasket, self-adhesive ¼"TK x 1" wide  $90.00  

26  8501  18007  Reducer BHC - 63- 5/8" or 7/8"  

   (1.59 cm or 2.22 cm) input  $1185.00  

27  8501  14863  Stop assembly  $60.00  

28  8501  11699  Rod threaded (not shawn)  $10.50  

29  8501  20201  Spring washer 100 mm x 41 mm x 4 mm  $76.50  

30  8501  31275  Key stock, "L" shape  $14.25  

31  8501  11285  Nut, hex 5/8" (1.59 cm) - 18 nylon  $6.30  

32  8501  11362  Set screw, ¼"- 20 x ½" $1.20  

33  8501  11245  Bolt, chain drive adjuster, hex ½" x 11 x 4" $15.30  

34  8501  11262  Cap screw, hex 3/8" x ¾" (.94 cm x 1.88 cm)  $1.20  

35  8501  32008  Key, ½" square x 2 ½"   $3.75  

36  8501  11365  Set screw, ½"- 13 x ¾" $3.30  

37  8501  14880  Arm assembly - Lever (2" dia.)  $495.00  

38  8501  28307  Flange bearing 2" bore with set screw collar  $195.00  

39  8501  24052  Roller chain # 80 - 4.5 feet (54 links) Lin. / ft.  $36.00  

40  8501  24055  Connecting link # 80  $25.50  

41  8501  11254  Spacer washer SAE 5/8" (1.59 cm)  $2.10  

42  8501  11270  Cap screw, hex ¼" x 1" $0.90  

43  8501  11379  Washer, flat ¼" (.63 cm) $0.60  

44  8501  11268  Cap screw hex 5/16" x 1" $0.90  

45  8501  11378  Lock washer 5/16" (8 mm) $0.60  

46  8501  11378  Lock washer 5/16" (8 mm) $0.60  

47  8501  11266  Bolt, hex 5/8" - 11 x 1 ½"  $3.30  

48  8501   Heater element - 500 W. (see pages 38, 39)  $  

49  8501  11281  Nut # 10 - 32 nylon insert  $0.60  

50  8501  11268  Cap screw hex 5/16" x 1" $0.90  

51  8501  11008  Nut, hex elastic stop # 4 - 40  $0.90  

 
34  

 

 

                     Retail Price - List • Fall 2024 

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

52  8501  11098  Truss head bolt 10- 32 x ¾" long  

   (1.36 cm x .94 cm)  $0.90  

53  8501  11190  Washer, split lock # 10 nom.  $0.60  

55  8501  11245  Bolt, chain drive adjuster, hex ½" x 11 x 4" $19.50  

56  8501  11370  Nut, hex ½"- 13  $2.10  

57  8501  11004  Washer, flat # 4  $2.10  

58  8501  11362  Set screw, 1/4" - 20 x ½" $1.20  

59  8501  11373  Set screw 3/8" - 16 x ½"  $0.90  

60  8501  32110  Roll pin 3/16" x 1" $1.20  

61  8501  21210  Limit switch holder  $59.25  

62  8501  21001  Limit switch "MICRO"  $22.50  

63  8501  32121  Pin 1/8" x 5/16" $0.90  

64  8501  11201  Machine bolt No. 6 x 2" (5 cm) (not shown) $0.90  

65  8501  11190  Washer, split lock # 10 nom.  $0.60  

66  8501  11373  Set screw 3/8" - 16 x ½"   $0.90  

67  8501  11254  Spacer washer SAE 5/8" (1.59 cm) $1.20  

68  8501  14865  Channel (22" LG.)  $285.00  

69  8501  11246  Bolt, hex ½" - 13 x 1" $2.10  

70  8501  11257  Lock washer - ½" nom.  $1.50  

71  8501  11237  Lock washer - ¼" (.63 cm)  $1.50  

72  8501  11253  Lock washer - 3/8" (.94 cm)  $1.50  

73  8501  11252  Washer, flat 3/8" (. 94 cm)  $1.50  

74  8501  11373  Set screw 3/8" - 16 x ½"   $1.20  

75  8501  14866  Pin, pull  $34.50  

76  8501  14867  Link, swivel  $105.00  

77  8501  14868  Pipe, connecting  $102.00  

78  8501  14869  Plate gate  $57.00  

79  8501   See pages 38, 39 Electrical Components  $  

80  8501    $  

81  8501    $  

82  8501    $  

83  8501    $  

84  8501    $  

85  8501    $  

86  8501    $  

87  8501  32003  Key, square 1 ½" x ¼" x ¼" $2.10  

88  8501  32119  Rollpin 1/8" x 5/8"   $1.20  

89  8501  32003  Key, square 1 ½" x ¼" x ¼" $1.20  

90  8501  11364  Set screw 5/16" $0.90  

91  8501  31355  Sprocket set assembly # 80  $135.00  

92  8501  11254  Spacer washer SAE 5/8" (1.59 cm) $2.10  

93  8501  20103  Clutch spring  $19.50  

94  8501  11287  Nut, 5/8" (1.59 cm) castellated  $12.00  

95  8501  31280  Clutch housing 3 7/8" x 3 ½" (9.94 cm x 8.89 cm  $525.00  

96  8501  31276  Pressure cap 2" x 1 ¼" (5 cm x 3.2 cm)  $75.00  

97  8501  32007  Key, ¼" square x 3 3/8"  $2.10  

 
 

 
 



  

MODEL RDO  
Drawing No. 9000 Mechanical  
 
PART   DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

1  9000  90050  Screw, round head 6 x 18 mm  $0.90  

2  9000  90051  Lock washer No. 6  $0.60  

3  9000  90052  Hoist Housing  $375.00  

4  9000  90053  Hand Chain Guides  $10.20  

5  9000  90054  Screw round head No. 5 x 18 mm  $0.90 

6  9000  90055  Pocket Wheel Chain Lin. / ft.  $4.20  

7  9000  90056  Retaining Spring  $14.40  

8  9000  90057  Pocket Wheel.  $195.00  

9  9000  90058  C Spring Clip  $6.30  

10  9000  90059  Pocket Wheel Shaft  $60.00  

11  9000  90060  Capacitor  $75.00  

12  9000  90061  Round Head 3/32" x 6/32"  $0.90 

13  9000  90062  Capacitor Cover  $34.50  

14  9000  90063  Electric motor   

   (see name plate for H.P. and voltage)  $975.00  

15  9000  90064  Drive Coupling  $57.00  

16  9000  90065  Cap Screws Hex No. 6 x 18 mm long  $0.90 

17  9000  90066  Lock washer No. 6  $0.60  

18  9000  90067  Lock washer No. 8  $0.60  

19  9000  90068  Cap Screw Hex NO.8 x 18 mm long  $1.20  

20  9000  90069  Brake Disc  $89.25  

21  9000  90070  Brake spring  $26.40  

22  9000  90071  Spring retainer  $30.60  

23  9000  90072  Reducer Drive Shaft  $79.50  

24  9000  90073  Cap Screw No. 8X 35 mm lonq  $2.10  

TORQUE LIMITER - 1"  
Up To 2 H.P. Reducer Drawing No. SK-021 D  
 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

1  SK-021 D  11699  Rad, threaded (not shown )  $8.25  

2  SK-021 D  32002  Key, square ¾" x 3/16" x 3/16"  $1.20  

3  SK-021 D  12702  Clutch hub  $465.00  

4  SK-021 D  12577  Clutch disc, fibre ½" (3 .75 cm) $24.50  

5  SK-021 D  31284  Sprocket set assembly # 50  $495.00  

6  SK-021D   See operator exploded view GT GH GHW GHX  $  

7  SK-021 D  31274  Clutch disc. 4" x ½" (10 cm x 1.25 cm)  $114.00  

8  SK-021D  31275  Key stock, "L" shape  $11.25  

9  SK-021 D  20201  Spring washer 100 mm x 41 mm x 4 mm  $85.50  

10  SK-021D  31276  Pressure cap 2" x 1 ¼" (5 cm x 3.2 cm)  $75.00  

11  SK-021 D  11610  Nut ½" nylon  $11.25  

 

                      Retail Price - List • Fall 2024  

 
PART  DRAWING   CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

25  9000  90074  Nut No. 8  $0.90  

26  9000  90075  Reducer Assembly  $1185.00  

27  9000  90076  Base control cabinet  $142.50  

28  9000  90077  Nut ¼" $0.60  

29  9000  90078  Cover, control cabinet  $81.00  

30  9000  90079  Controls Base Plate  $40.50  

31  9000  90080  Screw, round head 4 x 6 mm  $0.90  

32  9000  90081  Lock Washer No. 4  $0.60  

33  9000  90082  Guide, cam shaft  $19.50  

34  9000  90083  Cam shaft  $40.50  

35  9000  90084  Roll pin 1/8" x 1’’  $1.20  

36  9000  90085  Housing, limit drive  $105.00  

37  9000  90086  Cams  $38.25  

38  9000  90087  Limit Switch  $22.50  

39  9000  90088  Limit Switch  $22.50  

 40  9000  90089  Cover, limit drive housing  $39.00  

41  9000  90090  Cam shaft retainer  $18.75  

42  9000  90091  Cam shaft gear  $331.00  

43  9000  90092  Screw, round head No. 5 x 8 mm  $0.90  

44  9000  90093  Limit Drive Support Bracket  $31.50  

45  9000  90094  Washer No. 5 x 18 mm long  $0.60  

46  9000  90095  Cap Screw No. 6 x 13 mm long  $0.90  

47  9000  90096  Brake Housing  $405.00  

48  9000  90097  Gear, limit dirve  $33.00  

49  9000  90098  Drive, Spocket # 50  $59.25  

TORQUE LIMITER - 1 3/8"  
3 H.P. Reducer Drawing No. SK-021 DA  
 

PART  DRAWING  CODE  
DESCRIPTION  PRICE  

NO.  NO.  NO.  

1  SK-021DA  11700  Rod, threaded ¾" x 3 ½"   

   (1.90 cm x 8.75 cm)  $38.25  

2  SK-021 DA  32006  Key stock 5/16" x 5/32" x 2"   

   (.90 cm x .62 cm x 5 cm)  $3.00  

3  SK-021 DA  31280  Clutch housing 3 7/8" x 3 ½"   

   (9.94 cm x 8.89 cm)  $525.00  

4  SK-021DA  12578  Friction clutch fiber 2" bore (5 cm)  $34.50  

5  SK-021DA  31282  Sprocket set assembly # 60  $675.00  

6  SK-021DA   See operator exploded view GH·3  $  

7  SK-021DA  31283  Clutch disc 4"x ½" thick (10.16 cm x 1.25 cm) $114.00  

8  SK-021DA  31275  Key stock, "L" shape  $11.25  

9  SK-021DA  20202  Spring washer 100 mm x 51 mm x 3.5 mm  $85.50  

10  SK-021DA  31285  Cup, 2 ¾" x 1 ¾" long (5.42 cm x 3.92 cm)  $97.50  

11  SK-021DA  11611  Nut ¾" (1.42 cm) nylon  $12.75  

 
 
 
 
                                                         35 



  

MODEL RDOF  
Drawing No. 9500 Mechanical  
 

PART  DRAWING  CDDE  
DESCRIPTION  PRICE  

NO.  NO.  NO.  

1  9500  95050  Round head screw # 40 x 12 mm long  $0.90  

2  9500  95051  Control cover  $81.00  

3  9500  95052  Studs hex - control cover  $18.30  

4  9500  95053  Screw, round head # 4 x 7 mm long  $0.90  

5  9500  95054  Capacitor  $75.00  

6  9500  95055  Reversing contacter  $255.00  

7  9500  95056  Motor Thermistor  $75.00  

8  9500  95057  Control base plate  $34.50  

9  9500  95058  Round washer # 5  $0.60  

10  9500  95059  Collar  $7.20  

11  9500  95060  Cap screw, hex # 5 x 20 mm long  $1.20  

12  9500  95061  locking bar  $14.40  

13  9500  95062  Round head screw # 50 x 10 mm long  $1.20  

14  9500  95063  Chain cover  $15.30  

15  9500  95064  Housing, brake and hoist  $405.00  

16  9500  95065  Brake Magnet  $225.00  

17  9500  95066  Spring hoist disconnect  $26.40  

18  9500  95067  Washer  $1.20  

19  9500  95068  Spacer  $7.20  

20  9500  95069  Insulator  $8.10  

21  9500  95070  Pocket wheel  $142.50  

22  9500  95071  Spring pin  $3.30  

23  9500  95072  "C" clip  $2.10  

24  9500  95073  Hoist shaft  $51.00  

25  9500  95074  Roll pin  $1.20  

26  9500  95075  Nut  $0.60  

27  9500  95076  Lock washer  $0.60  

28  9500  95077  Washer  $0.60  

29  9500  95078  Brake drum  $132.00  

30  9500  95079  Key stock  $1.20  

31  9500  95080  Mounting rod  $14.40  

32  9500  95081  Brake shoes L & R  $114.00  

33  9500  95082  Lock washers  $0.60  

34  9500  95083  Washer spacers  $1.20  

35  9500  95084  Cap screw, hex # 5 x 7 mm long  $1.20  

36  9500  95085  Electric motor  $875.00  

37  9500  95086  Reducer assembly  $1185.00  

38  9500  95087  Washer  $0.90  

39  9500  95088  Brake release lever  $69.00  

40  9500  95089  Cap screw # 6 x 37 mm long  $1.20  

41  9500  95090  lock washer # 6  $0.60  

42  9500  95091  Washer # 6  $0.60  

43  9500  95092  Cap screw # 6 x 7 mm long  $0.90  

44  9500  95093  Nut nog #6.  $  

45  9500  44350  Fusible link  $38.25  

46  9500  95095  Fire release mounting plate  $54.00  

47  9500  95096  Hand chain guide  $34.50  

48  9500  95097  Pocket wheel chain Lin. / ft.  $4.20  

49  9500  95098  Nut # 6  $0.60  

50  9500  95099  Cap screw # 6 x 10 mm long  $0.90  

51  9500  95100  Fusible link spring  $26.40  

52  9500  95101  Spring bracket  $10.20  

53  9500  95102  Hand chain holder  $40.50  

54  9500  95103  Hand chain holder pin  $10.20  

 

36  

 

 

                      Retail Price - List • Fall 2024 

 
PART  DRAWING  CODE  

DESCRIPTION  PRICE  
NO.  NO.  NO.  

55  9500  95104  Hand chain holder spring  $6.30  

56  9500  95105  Hand chain holder support  $11.40  

57  9500  95106  Cap screw # 5 x 8 mm long  $0.90  

58  9500  95107  Bolt. round head # 4 x 6 mm long  $0.90  

59  9500  95108  Bolt, round head # 4 x 6 mm long  $0.90  

60  9500  95109  Cam shaft support upper  $18.30  

61  9500  95110  Cam shaft  $40.50  

62  9500  95111  Cover, rotary limit housing  $36.00  

63  9500  95112  Housing, rotary limit  $105.00  

64  9500  95113  Cams  $38.25  

65  9500  95114  Screw, round head # 3 x 15 mm long  $1.20  

66  9500  95115  Limit switches  $22.50  

67  9500  95116  Cam shaft support lower  $19.50  

68  9500  95117  Limit drive gear  $33.00  

69  9500  95118  Support bracket, rotary limit housing  $31.50  

70  9500  95119  Washer#6  $0.60  

71  9500  95120  Cap screw hex # 6 x 13 mm long  $0.90  

72  9500  95121  Cap screw hex # 8 x 35 mm long  $0.90  

73  9500  95122  Nut # 8  $0.60  

74  9500  95123  Roll pin  $1.20  

75  9500  95124  Drive gear, rotary limit  $58.50  

76  9500  95125  Cap screw, hex  $0.90   



Retail Price - List  
 

REPLACEMENT PARTS 

 MECHANICAL- ELECTRICAL  

 

          Fall 2024 

 
PART  

DESCRIPTION  PRICE  
NO.  

35023  Air switch explosion proof 2 cond  $735.00  

35001  Air switch 2 conductors  $90.00  

35002  Air switch SPOT 3 conductors  $105.00  

16035  Aluminum housing FSU5  $27.00  

15501  Aluminum housing cover with gasket  $45.00  

35505  Coil cord 2 conductor ext. 13 ft  $75.00  

35510  Coil cord 2 conductor ext. 27 ft  $105.00  

35515  Coil cord 3 conductor ext. 13 ft  $90.00  

35520  Coil cord 3 conductor ext. 27 ft  $135.00  

21001  Limit switch "MICRO"  $22.50  

21701  Limit switch single ATM  $25.50  

21702  Limit switch double DAT  $43.50  

21002  Hoist interlock switch EHJE69-004  $37.50  

21200  Hoist interlock switch with rubber cover - waterproof  $135.00  

21401  Toggle switch 93-2003  $57.00  

21402  OFF/ON toggle switch plastic  $30.00  

21502  Hoist interlock switch explosion proof GHX  $975.00  

21800  Utility switch  $135.00  

21803  Wand switch  $375.00  

15120  Mini breaker 10 amp.  $60.00  

15220  Fuse 1 amp. Slo-blow  $5.25  

15221  Fuse holder miniature  $16.50  

15318  Penny flasher  $45.00  

40001  BX Connector 3/8" (.94 cm) 90 degrees  $6.00  

 

  PART  
DESCRIPTION  PRICE  

NO.  

25023  Connector, liquid-tight ½" (1.25 cm) 90 degrees  $36.75  

25123  Connector, liquid-tight ½" (1.25 cm) straight  $31.50  

44522  Flexible conduit BX 7/16" dia. Lin. / ft.  $4.50  

15502  Connector, liquid-tight ½" (1.25 cm) I.D.  $22.50  

35011  Rubber plug for air hose ½"   $2.25  

35021  Air hose laboratory gum type ½" dia. # 2642 Lin. / ft.  $4.50  

35022  Air hose "treadle" black # 1342  $4.50  

35301  Coil hose with fitings 25 ft. ext.  $255.00  

35421  Tubular astragal weatherstrip Lin. / ft.  $4.50  

35620  Aluminum retainer Lin. / f t.  $1.50  

34115  Awning pulley 194 x 1  $13.50  

24114  Pocket wheel chain Lin. / ft.  $4.50  

41001  Hoist diconnect cable 8 ft.  $22.50  

41002  Hoist diconnect cable 10ft.  $30.00  

41003  Hoist diconnect cable 12 ft.  $36.00  

41004  Hoist diconnect cable 14 ft.  $42.00  

41005  Hoist diconnect cable 16 ft.  $48.00  

41006  Hoist diconnect cable 18 ft.  $54.00  

50135  Wall disconnect lever assembly  $75.00  

14029  Wall disconnect lever SL 150  $105.00  

 

 PUSH BUTTONS, PILOT LIGHTS, SELECTOR SWITCHES  

                    AND NAME PLATES.  
 

PART  
DESCRIPTION  PRICE  

 PART  
DESCRIPTION  PRICE  

NO.   NO.  

22000  Enclosure EEMAC 12 and 4 1 hele 22MM  $60.00   22041  Key switch 3 position AUTO/OFF/MAN 30MM  $150.00  

22002  Enclosure EEMAC 12 and 4 2 hele 22MM  $75.00   22042  Key switch 3 pos. Spring return O/C 30MM  $195.00  

22003  Enclosure EEMAC 12 and 4 3 hole 22MM  $90.00   22018  Mushroom push button 30MM  $105.00  

22004  Enclosure EEMAC 12 and 4 5 hole 22MM  $105.00   22157  Mushroom stop button tum to nelease 22MM  $225.00  

22005  Enclosure EEMAC 12 and 4 1 hole 30MM  $60.00   22008  Pilot light red 24V 2MM  $75.00  

22006  Enclosure EEMAC 12 and 4 2 hole 30MM  $75.00   22009  Pilot light red 120V 2MM  $75.00  

22007  Enclosure EEMAC 12 and 4 3 hole 30MM  $90.00   22011  Pilot light red 24V 30MM  $90.00  

22043  Enclosure EEMAC 12 and 4 4 hole 30MM  $105.00   22012  Pilot light red 120V 30MM  $90.00  

22044  Enclosure EEMAC 12 and 4 5 hole 30MM  $135.00   22154  Key switch OFF/ON  $30.00  

22026  Push button red (STOP) 22MM  $75.00   22019  Push button contact block N/O or N/C  $25.50  

22028  Push button green (OPEN) 22MM  $75.00   22035  Name plate OPEN 22MM  $10.50  

22030  Push button black (CLOSE) 22MM  $75.00   22036  Name plate CLOSE 22MM  $10.50  

22027  Rubber boot for P/B red 22MM  $75.00   22037  Name plate STOP 22MM  $10.50  

22029  Rubber boot for P/B green 22MM  $75.00   22038  Name plate OUVERT 22MM  $10.50  

22031  Rubber boot for P/B black 22MM  $75.00   22039  Name plate FER ME 22MM  $10.50  

22013  Push button red (STOP) 30MM  $90.00   22040  Name plate ARRET 22MM  $10.50  

22014  Push button green (OPEN) 30MM  $90.00   22020  Name plate OPEN 30MM  $10.50  

22015  Push button yellow (CLOSE) 30MM  $90.00   22021  Name plate CLOSE 30MM  $15.00  

22032  Rubber boot for P/B (RED) 30MM  $15.00   22022  Name plate STOP 30MM  $15.00  

22033  Rubber boot for P/B (GREEN) 30MM  $15.00   22023  Name plate "ALARM" 30MM  $15.00  

22034  Rubber boot for P/B (BLACK) 30MM  $15.00   22025  Name plate AUTO/OFF/MAN 30MM  $15.00  

22010  Key switch 2 position OFF/ON 22MM  $105.00   22511  Name plate OUVERT 30MM  $15.00  

22017  Key switch 2 position OFF/ON 30 MM  $120.00   22512  Name plate FERME 30MM  $15.00  

22016  Selector switch 2 position OFF/ON 30MM  $135.00   22513  Name plate ARRET 30MM  $15.00  

      

      37  

 



 
Retail Price - List  

 

TRANSFORMERS  
 

 

          Fall 2024 
 

PART  
DESCRIPTION  PRICE  

NO.  

29104  Transformer 120 V pr 28 V. sec. 35 VA  $75.00 

29105  Transformer 208 V pr 28 V. sec. 35 VA  $75.00 

29102  Transformer 230 V pr 28 V. sec. 35 VA  $75.00 

29101  Transformer 460 V pr 28 V. sec. 35 VA  $75.00 

29103  Transformer 550 V pr 28 V. sec. 35 VA  $75.00 

29200  Transformer 208 V pr 120 V. sec. 35 VA  $75.00 

29203  Transformer 230 V pr 120 V. sec. 35 VA  $75.00 

29201  Transformer 460 V pr 120 V. sec. 35 VA  $75.00 

29202  Transformer 550 V pr 120 V. sec. 35 VA  $75.00 

29120  Transformer 120 V pr 28 V. sec. 50 VA  $135.00 

29208  Transformer 208 V pr 28 V. sec. 50 VA  $135.00 

29125  Transformer 230 V pr 28 V. sec. 50 VA  $135.00 

29130  Transformer 460 V pr 28 V. sec. 50VA  $135.00 

29135  Transformer 550 V pr 28 V. sec. 50 VA  $135.00 

 

PART  
 
                              DESCRIPTION  

 
  PRICE  

     NO.  .   

29138  Transformer 208 V pr 120 V. sec. 50  $135.00 

29140  Transformer 230 V pr 120 V. sec. 50  $135.00 

29145  Transformer 460 V pr 120 V. sec. 50  $135.00 

29150  Transformer 550 V pr 120 V. sec. 50 VA  $135.00 

29112  Transformer 120 V pr 28 V. sec. 150 VA  $255.00 

29113  Transformer 230 V pr 28 V. sec. 150 VA  $255.00 

29114  Transformer 460 V pr 28 V. sec. 150 VA  $255.00 

29115  Transformer 550 V pr 28 V. sec. 150 VA  $255.00 

29119  Transformer 208 V pr 120 V. sec. 150 VA  $255.00 

29116  Transformer 230 V pr 120 V. sec.150 VA  $255.00 

29117  Transformer 460 V pr 120 V. sec.150 VA  $255.00 

29118  Transformer 550 V pr 120 V. sec.150 VA  $555.00  

43200  Transformer 120 V pr 24 V. sec. 10 VA  $60.00  

17221  Transformer radio control adapter 120 V pr 24 V. sec. 1O VA  $30.00  

 

REVERSING CONTACTORS  
 

PART  
DESCRIPTION  PRICE  

NO.  

37407  Reversing contaetor BF9 24 V.A.C.  $285.00  

37408  Reversing contactor BF9 120 V.A.C.  $285.00  

37304  Reversing contactor A275 KXX90 24 V.A.C.  $510.00  

37305  Reversing contactor A275 KXX90 120 V.A.C.  $510.00  

37450  Reversing contactor coil BF9 24 V.A.C.  $75.00 

37460  Reversing contactor coil BF9 120 V.A.C.  $75.00 

37402  Contactor coil S-D A275 KXXX90 24 V.A.C.  $105.00  

37401  Contactor coil S-D A275 KXXX90 120 V.A.C.  $105.00  

37380  Auxiliary contacts BF9 contactor  $72.00  

37310  Reversing contactor A-B-NX21-D 24 V  $375.00  

37315  Reversing contactor A-B-NX27-D 120 V  $375.00  

37311  Auxiliary contacts 1 - NO.,1 - N.C. - contactors for NX21-D   

 and NX27-D  $150.00  

37350  Reversing contactor CUL- 16 TECO 24 V.  $285.00  

 

PART  
DESCRIPTION  PRICE  

     NO.  

37355  Reversing contactor CUL- 16 TECO 120 V.  $285.00  

37370  Coil CUL- 16 TECO 24 V  $75.00 

37375  Coil CUL- 16 TECO 120 V  $75.00 

37500  Logic controller DC2000 standard  $285.00  

37502  Logic controller DC2000 CP constant pressure close  $375.00  

37510  Logic controller DC2000 w/possibility of closing timer,  $  
 with ON/OFF switch from floor level. (Switch not included)  $405.00  

37515  logic controller DC2000 to 30 sec. delay 
 
  

$345.00  

37520  Logic controller DC2000 U L - 325 monitor  $420.00  

 

OVERLOADS  
 

PART  
DESCRIPTION  PRICE  

NO.  

33100  Overload 0.60 to 1.00 Amps  $144.00 

33101  Overload 0.90 to 1.50 Amps  $144.00 

33102  Overload 1.20 to 2.00 Amps  $144.00 

33103  Overload 1.40 to 2. 30 Amps  $144.00 

 

  PART  
DESCRIPTION      PRICE  

   NO.  

33104  Overload 2.40 to 3.60 Amps  $144.00 

33105  Overload 3.00 to 5.00 Amps  $144.00 

33106  Overload 5.50 to 8.50 Amps  $144.00 

43860  Overload 8 amps. R-99, R-99J, RSGO  $25.50   
For proper F.L.A. rating consult wiring diagrams and schema tics manual No. E200  

 

SOLENOIDS  
 

PART  
DESCRIPTION      PRICE  

NO.  

30003  Solenoid cont. # 18 120 V.A.C.  $168.00 

30005  Solenoid cont. #18 208 V.A.C.  $168,00  

30002  Solenoid cont. # 18 208/230 V.A.C.  $168.00 

30004  Solenoid cont. # 18 460 V.A.C.  $168.00 

30001  Solenoid cont. # 18 550 V.A.C.  $168.00 

  

   PART  
DESCRIPTION  

   PRICE  

    NO.   

30005  Electric lock solenoid # 501 120 V.A.C.  $525.00 

30006  Electric lock solenoid # 501 208/230 V.A.C.  $525.00 

30008  Electric lock solenoid # 501 460 V.A.C.  $525.00 

30007  Electric lock solenoid # 501 550 V.A.C.  $525.00 

   
Date: When ordering overload, solenoid, reversing contactors please specified model number for proper replacement.  

 38    
 



Retail Price - List   
 

RELAYS AND SOCKET BASES  
 

          Fall 2024 
  

PART  
DESCRIPTION  PRICE  

NO.  

37250  Relay mini Kl0 24 VA.C.  $105.00 

37314  Relay mini K10 120 VA.C $105.00 

37002  Relay round pins 2 pole 24 VA.C.  $135.00  

37001  Relay round pins 2 pole 120 VA.C.  $135.00  

37003  Relay round pins 3 pole 24 VA.C $165.00  

37004  Relay round pins 3 pole 120 VA.C.  $165.00  

37313  Relay flat pins 2 pole 24 VA.C.  $135.00  

 

  PART  
 
                               DESCRIPTION  

 
   PRICE  

NO.  .   

37251  Relay flat pins 2 pole 120 VA.C $135.00  

37252  Relay flat pins 3 pole 24 VA.C $165.00  

37253  Relay flat pins 3 pole 120 VA.C $165.00  

36101  Socket base (timer) 8 pins round  $30.00  

36102  Socket base 11 pins round  $45.00  

37260  Socket base 11 pins flat  $75.00  

 

HEATERS AND THERMOSTAT CONTROLS  
  

PART  
DESCRIPTION  AMPS  PRICE  

NO.  

15050  Thermostat 600 V electronic B1 - metal   $255.00  

15055  Thermostat 300 V electronic Bl - metal   $225.00  

15450  Heater element 500 watts 120 V  4.17  $405.00  

15453  Heater element 500 watts 230 V/208 V  2.18  $405.00  

15452  Heater element 500 watts 550 V  0.91  $405.00  

 

  PART  
DESCRIPTION  AMPS  PRICE  

NO.  

15470  Heater strip 250 watts - 120 V  1.46  $375.00  

15475  Heater strip 250 watts - 230 V  0.77  $375.00  

15480  Heater strip 250 watts - 575 V  0.32  $375.00  

15485  Heater strip 250 watts - 208 V  0.77  $375.00  

 

WARNING LIGHT PARTS  
  

PART  
DESCRIPTION  PRICE  

NO.  

15314  Lens red with arrow LED  $255.00  

15315  Lens AMBER 8" D.LED  $225.00  

15317  Lens RED 8" D.LED  $225.00  

15319  Lens GREEN 8" D.LED  $225.00  

15601  90 degrees elbow 1 ½"  $37.50  

15602  Pipe insert threaded 1 ½"   $16.50  

15603  Flange 1 ½" x 4" dia.  $75.00  

 

   PART   
                                 DESCRIPTION  

 
    PRICE  

 NO.    

15604  Pipe 6" threaded extension  $42.00  

15605  Loc -nut 1 ½"   $19.50  

15320  Hood (visor)  $75.00  

15318  Penny flasher  $45.00  

15512  Bulbs 67 watts  $22.50  

15300  Warning light for TCBOD  $135.00  

15301  Bulbs for TCBOD light 120 V  $19.50  

 

TROLLEY ANGLES  
 

PART  
DESCRIPTION  PRICE  

   PART  
                         DESCRIPTION    PRICE  

NO.   NO.  

23001  Door height 7ft. 2" x 2" x 1/8" x 9' 6" long  $120.00   23005  Door height 14 ft. 2" x 2" x 1/8" x 16' 6" long  $210.00  

23002  Door height 8 ft. 2" x 2" x 1/8" x 10' 6" long  $135.00   23006  Door height 16 ft. 2" x 2" x 1/8" x 18' 6"long  $225.00  

23003  Door height 10ft. 2" x 2" x 1/8" ' x 12' 6" long  $165.00   23007  Door height 18 ft. 2" x 2 x 1/8" x 20' 6" long  $255.00  

23004  Door height 12 ft. 2" x 2" x 1/8" x 14' 6" long  $180.00      

     
39  

 
     

 



Retail Price - List  
 

Drive and  

  Driven Sprocket  

 

         Fall 2024 

 
PART  

DESCRIPTION  PRICE  
NUMBER  

31117  SPROCKET 41B12  $40.50  

31105  SPROCKET 41B23  $69.00  

31103  SPROCKET 41B36  $90.00  

31226  SPROCKET 41B48  $105.00  

31121  SPROCKET 41B854  $150.00  

31101  SPROCKET 41B70  $255.00  

31227  SPROCKET 40B54  $165.00  

3133  SPROCKET 50B12  $45.00  

31335  SPROCKET 50B16  $60.00  

31110  SPROCKET 50B23  $72.00  

31120  SPROCKET 50B36  $105.00  

31361  SPROCKET 50B40  $120.00  

 

. PART  
DESCRIPTION  PRICE  

NUMBER  

31360  SPROCKET 50B42  $135.00  

31119  SPROCKET 50B54  $165.00  

31111  SPROCKET 50B70  $285.00  

31369  SPROCKET 60B12  $75.00  

31370  SPROCKET 60B23  $135.00  

31371  SPROCKET 60B42  $150.00  

31373  SPROCKET 60B36  $135.00  

31374  SPROCKET 60B48  $165.00  

31372  SPROCKET 60B54  $195.00  

31376  SPROCKET 60B65  $225.00  

31355  SPROCKET 80B14  $135.00  

31350  SPROCKET 80B44  $495.00  

 
 Note:  Above drive and driven sprockets are used with Doorlec jack-shaft (wall mount) electric operators in  

various combinations depending of door type, size and speed requirements. When door shaft diameter is  

specified, driven sprocket will be bore and key seat according to chart below. Key seat size can be altered  

to suit your requirements at "no extra charge", must be specified. If shaft diameter is not given with the  

order, Doorlec Corporation will provide 1" standard bore and 1¼" x 1/8" key seat.  

  

 

40  

 

 



Retail Price List - 

Parts  

   

Fall 2024 

 

 

 
 
 
 
 
 
 
 
 
DOORLEC CORPORATION Supplies 1/4" x 1/4" x 1 1/2" long keys stock, at no charge, ail other keys stock must be  

provided by the door manufacturer.  

Note: Key stock length = length thru-bore of sprocket minimum.  

 

40B  

 

 



DRIVE AND DRIVEN SPROCKETS SUPPLIED  

     WITH DOORLEC JACK-SHAFT  

WALLMOUNT ELECTRIC OPERATORS  
 

DOOR TYPE  DOOR HEIGHT  

APPROXIMATE  DRIVE  DRIVEN  

DOOR SPEED  SPOCKET  SPROCKET  

Standard Lift  Any  10" Per Second  41B12  41B23  

Standard Lift  Any  10" Per Second  41B12  50B23  

High Lift/Vertical Lift  Any  8" Per Second  41B12  41B36  

High Lift/Vertical Lift  Any  8" Per Second  50B12  50B36  

Rolling Curtain/Grill Up to 6ft.  6" Per Second  41B12  41B23  

Rolling Curtain/Grill Up to 6ft.  6" Per Second  50B12  50B23  

Rolling Curtain/Grill From 6' - 6" to 12 ft.  7" Per Second  41B12  41B36  

Rolling Curtain/Grill From 6' - 6" to 12 ft.  7" Per Second  50B12  50B36  

Rolling Curtain/Grill From 6' - 6" to 12 ft.  7" Per Second  41B12  41B54  

Rolling Curtain/Grill From 6' - 6" to 12 ft.  7" Per Second  50B12  50B54  

Rolling Curtain/Grill From 16' - 6" and Over 6"  6" Per Second  41B12  41B70  

Rolling Curtain/Grill From 16' - 6" and Over 6"  6" Per Second  50B12  50B70  

Multiblade/Multiplex/Multileaf  Up to 6ft.  6" Per Second  41B12  41B23  

Multiblade/Multiplex/Multileaf  Up to 6ft.  6" Per Second  50B12  50B23  

Multiblade/Multiplex/Multileaf  6' - 6" to 12 ft.  6" Per Second  41B12  41B36  

Multiblade/Multiplex/Multileaf  6' - 6" to 12 ft.  6" Per Second  50B12  50B36  

Multiblade/Multiplex/Multileaf  12'-6" to 16 ft.  6" Per Second  41B12  41B54  

Multiblade/Multiplex/Multileaf  12"-6" to 16 ft.  6" Per Second  50B12/60B12  50B54/60B48  

Multiblade/Multiplex/Multileaf  16' - 6" and Over  6" Per Second  41B12  41B70  

Multiblade/Multiplex/Multileaf  16' - 6" and Over  6" Per Second  50B12/60B12  50B70/60B54  

 Note:  The above sprocket combinations re given for reference use only. Speeds may vary depending on drum  

sizes, shaft sizes or lifting door sprocket sizes. If specific door speed is required please consult with factory  

for proper sprocket combinations. For rubber rolling doors sprockets supplied are the same as rolling  

curtain doors.  

ROLLER CHAIN & CONNECTING LINKS  
 

PART  
DESCRIPTION  PRICE  

NO.  

24065  Roller chain # 65 (410) Lin. / ft.  $3.75  

24041  Roller chain # 41 Lin. / ft.  $7.50  

24040  Roller chain # 40 Lin. / ft.  $9.75  

24050  Roller chain # 50 Lin. / ft.  $17.25  

24060  Roller chain # 60 Lin. / ft.  $25.50  

24052  Roller chain # 80 Lin. / ft.  $36.00  

24015  Connecting link # 65 (410)  $5.25  

24011  Connecting link# 41  $6.75  

24010  Connecting link # 40  $10.50  

 

PART  
DESCRIPTION  PRICE  

NO.  

24051  Connecting link # 50  $17.25  

24061  Connecting link # 60  $20.25  

24055  Connecting link # 80  $25.50  

24252  Half or offset connecting link # 65 (410)  $8.25  

24250  Half or offset connecting link # 41  $8.25  

24251  Half or offset connecting link # 40  $8.25  

24253  Half or offset connecting link # 50  $17.25  

24255  Half or offset connecting link # 60  $23.25  

24256  Half or offset connecting link # 80  $29.25  

 

 

 

41  

 



Terms and conditions




